Hello and welcome to Packard Motor Car Information! If you're new here, please register for a free account.  
Login
Username:

Password:

Remember me



Lost Password?

Register now!
FAQ's
Main Menu
Recent Forum Topics
Who is Online
55 user(s) are online (2 user(s) are browsing Factory Parts List)

Members: 1
Guests: 54

JD in KC, more...
Helping out...
PackardInfo is a free resource for Packard Owners that is completely supported by user donations. If you can help out, that would be great!

Donate via PayPal
Video Content
Visit PackardInfo.com YouTube Playlist

Donate via PayPal

Keyword Search
(Steering Wheel, Gasket, etc)
Group Number Search
(3.686)
Part Number Search
(450517)
 
 
 
1935-1941 Part Plate Index

1935-1941 - GROUP 4 - ELECTRICAL

4..0905 - INSULATING WASHER
Part Number
Application
Note
QTY

120C-120CA-120CB-138CD-115C-1601 -1A-1D-2-1700-1701-U-2-3-3A-5-1800 -1-1A-3-3A-4-5-6-7-8-1900-1-1A-3- 4-5-6-7-S

-

1

4.0001 - CABLE ASSEMBLY, GROUND
Part Number
Application
Note
QTY

ALL MODELS

(SUPERSEDES 300488-316.167)

1

4.0002 - TERMINAL, CABLE
Part Number
Application
Note
QTY

17TH-18TH & 19TH SERIES

(BATTERY END-POSITIVE)

1

4.0003 - CABLE ASSEMBLY, STARTER
Part Number
Application
Note
QTY

120-120A-120B-120BA1

-

1

120C-120CD-138CD-115C1

-

1

120CA1

-

1

1903-4-5-6-7-81

-

1

1903A1

-

1

1600-1-1D-21

6 VOLT

1

1601A1

6 VOLT

1

1700-1-2-1800-1-1900-11

6 VOLT

1

1701A-1801A-1901A1

6 VOLT

1

1703-51

6 VOLT

1

1703A1

6 VOLT

1

1803-4-5-6-7-81

6 VOLT

1

1803A1

6 VOLT

1

1600-1-1A-1D-21

12 VOLT

1

1700-1-1A-2-1800-11

12 VOLT

1

1703A-51

12 VOLT

1

1803-4-5-6-7-81

12 VOLT

1

4.0004 - TERMINAL, STARTER CABLE
Part Number
Application
Note
QTY

120 THRU 17TH SERIES

BATTERY END NEGATIVE

1

120 THRU

STARTER END

1

17TH SERIES-1800-1-1A-1900-1-1A

BATTERY END NEGATIVE STRAIGHT

1

4.00045 - INSULATOR, STARTER CABLE TERMINAL
Part Number
Application
Note
QTY

120-120A-120B-120BA1

(50.950)

1

120 THRU L6TH SERIES 1700-1-1A-2-1800 -1-1A-1900-1-1A1

(50.950)

1

17TH-18TH & 19TH SERIES

BATTERY END

1

1703-3A-5-1803-4-5-6-7-8-1903-4-5 -6-7-81

(50.950)

1

1803A-1903A1

(50.950)

1

4.00046 - CLIP, STARTER CABLE
Part Number
Application
Note
QTY

1600-1-1A-1D-2-1700-1 1A-2-1800-1-1A-1900-1-1A1

(50.600) TO FRAME

1

1703-3A -5-1800-1-1A3-3A-4-5-6-7-8-1900- 1-1A-1903-3A-4-5-6-7-81

(50.60O) TO BRAKE MASTER CYLINDER

1

1803-3A-4-5-6-7-8 1903-3A-4-5-6-7-81

(50.600) TO FRAME RHD

1

1703-3A-5-1903-3A 4-5-6 -7-81

(50.600) BOLTLESS (TO OIL PRESSURE RELIEF VALVE)

1

16TH THRU 19TH SERIES

(50.080) SCREW 1/4-20 X 1/2 HEX HD.-SELF TAPPING

1

1703-3A-5-1803-3A 4-5-6-7-8-1903-3A-4-5-6781

(50.200) WASHER 1/4

1

1703-3A-51

(50.230) LOCKWASHER 5/16 INTERNAL TOOTH

1

1703-3A-51

(50.100) NUT 5/16 PLAIN

1

1903-3A-4-5-6-7-81

(50.200) WASHER 3/8

1

4.0005 - CARRIER, BATTERY
Part Number
Application
Note
QTY

120-120A-120B-120BA

(SUPERSEDES 302118)

1

120C-120CA-120CD-138CD-1600

-

1

115C-1601A

-

1

1601-1D-2

-

1

1700-1800-1900

-

1

1701-2-3-5-1801-3-4-5-6-7-8 1901-3-4-5-6-7-8

-

1

1701A-3A-1801A-3A-1901A-3A

-

1

1900

(USE WITH BODY T-1482)

1

T1900

-

1

4.0006 - GUIDE, CARRIER BRAKE CABLE
Part Number
Application
Note
QTY

1800-1-3-4-5-6-7-8-1900-1-3-4-5-6

-

1

1801A-3A-1901A-3A

-

1

4.0007 - CLAMP, BATTERY
Part Number
Application
Note
QTY

120-120A-120B-120BA -120C-120CA-120CD-138CD-1601-1A-1D -2-1701-1A-2-3-3A-5-1801-1A-3-3A-4 -5-6-7-8-T1900-1901-1A-3-3A-4-5-6- 7-8

-

1

115C-1600-1700-1800-1900

-

1

1900

(USE WITH BODY T1482)

1

4.00075 - RETAINING BOLT, ELECTRICAL BATTERY
Part Number
Application
Note
QTY

120-120A-120B-120BA2

-

2

-

(50.220) LOCKWASHER 5/16

2

-

(50.100) NUT 5/16-24

2

4.0008 - SUPPORT ASSEMBLY, BATTERY
Part Number
Application
Note
QTY

120-120A -120B-120BA1

FRONT (SUPERSEDES 300471)

1

120C-120CD-115C1

FRONT

1

138CD

FRONT

1

120CA1

-

1

120CA-1601A-170 1A-3A1

INNER

1

120CA-1601A-1701A-3A1

OUTER

1

120CA2

INNER & OUTER

2

1600-1-1D-2-1700

FRONT (STUD LOCATION 10-3/32 FROM RIGHT ANGLE END)

1

1601A

-

1

1700-1-2-3-51

FRONT (STUD LOCATION 9-59/64 FROM RIGHT ANGLE END)

1

1701A-1703A1

-

1

1800-1-3-4-5-6-7-8 1900-1-3-4-3-6-7-81

FRONT

1

120-120A-120B-120BA1

REAR (SUPERSEDES 300472)

1

120C-120CD-115C1

REAR

1

138CD

REAR

1

1600-1-1D-17001

REAR (STUD LOCATION 10-21/32 FROM RIGHT ANGLE END)

1

1602

REAR

1

1700-1-2-3-51

REAR (STUD LOCATION 10-31/64 FROM RIGHT ANGLE END)

1

1800-1-3-4-5-6-7-8 1900-1-3-4-5-6-7-8

REAR

1

1801A-3A-1901A-3A1

-

-

ALL MODELS

(50.003) SCREW 3/8-24 X 7/8 HEX HD (TO FRAME)

4

-

(50.200) WASHER 3/8 PLAIN

1

-

(50.220) LOCKWASHER 3/8

4

-

(50.100) NUT 3/8-24

4

120CA-1601A

(50.400) RIVET 5/16 X 3/4 RND HD

2

4.0009 - SUPPORT STUD, BATTERY
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

2

120C-THRU 19TH SERIES

-

2

120-120A-120B -120BAC

(50.200) WASHER 5/16 PLAIN

2

120C-THRU 19TH SERIES M0

(50.241) WASHER

0

-

(50.220) LOCKWASHER 5/16

4

-

(50.100) NUT 5/16-18

4

4.0010 - RETAINER, BATTERY TERMINAL GREASE
Part Number
Application
Note
QTY

120 THRU 17TH SERIES

-

2

4.0100 - CIGAR LIGHTER ASSEMBLY, INSTRUMENT BOARD
Part Number
Application
Note
QTY

120CD-138CD

-

1

1601A-2

-

1

1703-3A-5

-

1

1800-1-1A-3-3A-4-5

6 VOLT (TENITE #2835)

1

1800-1-1A-3-3A-4-5

6 VOLT (TENITE #8042)

1

180011A33A-45

6 VOLT (TENITE #11334)

1

1806-7-8

6 VOLT

1

1900-DE1900

TENITE

1

1900-1-3-4

TENITE #9744 BROWN

1

1900-1-3-4

TENITE #9858 GREEN

1

1901-1A

TENITE #6776

1

1903-3A-4-5-6-7-8

TENITE #8042-TAN

1

1903-4-5-7-8

TENITE #11334-GRAY

1

1900-1-1903

TENITE #10823-MAROON

1

1900-1-1903

TENITE #5845-81UE

1

1703-3A-5

SPL 12 VOLT

1

1800-1-1A-3-3A-4-5

12 VOLT (TENITE #2835)

1

1800-1-1A-33A-4-5

12 VOLT (TENITE #8042-FOR PC #356532)

1

1800-1-1A-3-3A-4-5

12 VOLT (TENITE #11334)

1

1806-7-8

12 VOLT

1

4.0101 - BASE ASSEMBLY, INSTRUMENT BOARD CIGAR LIGHTER
Part Number
Application
Note
QTY

1601D-2

-

1

1703-3A-5-1806-7-8

-

1

120CD-138CD-1800-1-1A-3-3A-4-5

-

1

1900-1-1A-3-3A-4-5-6-7-8

-

1

4.01015 - CLAMPING SHELL, INSTRUMENT BOARD CIGAR LIGHTER
Part Number
Application
Note
QTY

1900-1-1A-3-3A-4-5-6-7-8

-

1

4.01016 - GASKET, INSTRUMENT BOARD CIGAR LIGHTER BASE
Part Number
Application
Note
QTY

1900-1-1A-3-3A-4-5-6-7-8

-

1

4.01017 - WASHER, INSTRUMENT BOARD CIGAR LIGHTER BASE
Part Number
Application
Note
QTY

1900-1-1A-3-3A-4-5-6-7-S

-

1

4.0102 - CABLE ASSEMBLY, INSTRUMENT BOARD CIGAR LIGHTER
Part Number
Application
Note
QTY

120CD-138CD

-

1

1601D-2

-

1

1703-3A-5-1800-1-1A-3-3A-4-5-6-7-8

-

1

1601-1A-1D-2

TO RESISTOR SPL 12 VOLT

1

19TH SERIES

RHD

1

4.01025 - TERMINAL, INSTRUMENT BOARD CIGAR LIGHTER CABLE
Part Number
Application
Note
QTY

1601-1A-1D-2

(50.925) 12 VOLT

2

1601-1A-1D-2

(50.935) INSULATOR-12 VOLT

2

19TH SERIES

(50.925) 11/64 EYE (RHD)

1

19TH SERIES

(50.925) OPEN END (RHD)

1

19TH SERIES

(50.935) INSULATOR (RHD)

1

19TH SERIES

(50.220) LOCKWASHER #8

1

19TH SERIES

TERMINAL NUT #8-32

1

4.01026 - PLUG, INSTRUMENT BOARD CIGAR LIGHTER HOLE
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1600-1-1A-1700-1-1A-2

(50.710)

1

4.0103 - RESISTOR, INSTRUMENT BOARD CIGAR LIGHTER
Part Number
Application
Note
QTY

1601-1A-1H-2

SPL 12 VOLT LIGHTER

1

4.0104 - TIP & KNOB ASSEMBLY, INSTRUMENT BOARD CIGAR
Part Number
Application
Note
QTY

120CD-158CD-1601D-2-1703-3A-5

32381

1

1800-1-1A-3-3A-4-5

6 VOLT (TENITE #2835)

1

1800-1-1A-3-3A-4-5

6 VOLT (TENITE #8042)

1

1800-1-1A-3-3A-4-5

6 VOLT (TENITE #11334)

1

1806-7-8

48673 6 VOLT

1

1703-3A-5

42432 SPL 12 VOLT

1

1800-1-1A-3-3A-4-5

12 VOLT (TENITE #2835)

1

1800-1-1A-3-3A-4-5

12 VOLT (TENITE #8042)

1

1800-1-1A-3-3A-4-5

12 VOLT (TENITE #11334)

1

1806-7-8

12 VOLT

1

4.01041 - KNOB ASSEMBLY, INSTRUMENT BOARD CIGAR LIGHTER
Part Number
Application
Note
QTY

1900-DE1900

TENITE

1

1901-1A

TENITE #6776

1

1903-3A-4-5-6-7-8

TENITE #8042

1

1903-4-5-7-8

TENITE #11334

1

1900-1-3-4

TENITE #10823

1

DE1900-1900-1-3-4

TENITE #5845 DE

1

DE1900-1900-1-3-4

TENITE #9744 . . DE

1

1900-1-3-4

TENITE #9858

1

4.01042 - ESCUTCHEON, INSTRUMENT BOARD CIGAR LIGHTER KNOB
Part Number
Application
Note
QTY

19TH SERIES

4408

1

4.01043 - STUD, INSTRUMENT BOARD CIGAR LIGHTER KNOB
Part Number
Application
Note
QTY

19TH SERIES

-

1

4.0105 - TIP, INSTRUMENT BOARD CIGAR LIGHTER
Part Number
Application
Note
QTY

120CD-138CD-1601D-2-1703-3A-5

6 VOLT (SUPERSEDES. 232380)

1

1800-1-1A-3-3A-4-5-6-7-8-19TH SERIES

6 VOLT

1

1703-3A-5

SPL 12 VOLT

1

1703-3A-5

12 VOLT

1

4.0200 - CLOCK, INSTRUMENT BOARD
Part Number
Application
Note
QTY

120

6 VOLT

1

120B

6 VOLT

1

120B

IMPORTED 6 VOLT

1

120C-120CD-J 38CD

6 VOLT

1

115C

6 VOLT

1

1600-1-1D-2

6 VOLT

1

1700-1-2

6 VOLT

1

1703-3A-5

6 VOLT

1

1800-1-1A-3-3A-4-5

6 VOLT

1

1806-7-8

6 VOLT

1

1600-1-1A-1D-2

12 VOLT

1

1700-1-1A-2

12 VOLT

1

1703-3A-5

12 VOLT

1

1800-1-1A-3-3A-4-5

12 VOLT

1

1806-7-8

12 VOLT

1

1900-1-1A

BEIGE

1

1900-1-1A

BLUE

1

1900-1

MAROON

1

1900-1-1A

BROWN

1

1900-1-1A

GREEN

1

DE1903-1903-3A-4-5-6-7-8

SILVER

1

DE1903-1903-3A-4-5-6-7-8

BRONZE

1

1600-1-1A-1D-2

(50.000) SCREW #8-32 X 1/8 RND HD

1

19TH SERIES

(50.025) SCREW #10-32 X 5/16 RND HD

1

-

(50.230) LOCKWAEHER #10

-

4.0201 - CLOCK BEZEL, INSTRUMENT BOARD
Part Number
Application
Note
QTY

1705-3A-5

-

1

1703-3A-5

OUTER

1

19TH SERIES

-

1

4.0202 - CABLE ASSEMBLY, INSTRUMENT BOARD CLOCK
Part Number
Application
Note
QTY

1600-1-1A-1D-2-1701-1A-2

-

1

1800-1-1A-3-3A-4-5

-

1

19TH SERIES

-

1

4.02025 - CLIP, INSTRUMENT BOARD CLOCK CABLE
Part Number
Application
Note
QTY

19TH

-

4

19TH SERIES

(AT CLOCK END)

1

4.0203 - CAP, INSTRUMENT BOARD CLOCK
Part Number
Application
Note
QTY

1703-3A-5

-

12

4.0204 - RETAINER. INSTRUMENT BOARD CLOCK CAP
Part Number
Application
Note
QTY

1703-3A-5

-

1

1703

(USED ON 1272 RIVIERA ONLY)

1

4.0205 - CASE ASSEMBLY, INSTRUMENT BOARD CLOCK
Part Number
Application
Note
QTY

1703-3A-5

-

1

4.0206 - DIAL ASSEMBLY, INSTRUMENT BOARD CLOCK
Part Number
Application
Note
QTY

1703-3A-5

-

1

4.0207 - DIAL, INSTRUMENT BOARD CLOCK (GLASS)
Part Number
Application
Note
QTY

1800-1-1A-3-3A-4-5

-

1

19TH SERIES

-

1

4.0209 - GASKET, INSTRUMENT BOARD CLOCK DIAL
Part Number
Application
Note
QTY

1800-1-1A-3-3A-4-5

-

1

4.02095 - HAND, INSTRUMENT BOARD CLOCK
Part Number
Application
Note
QTY

19TH SERIES

(MINUTE)

1

19TH SERIES

(HOUR)

1

4.0210 - RING, INSTRUMENT BOARD CL'OCK DIAL (LUCITE)
Part Number
Application
Note
QTY

1703-3A-5

-

1

4.02105 - FUSE, INSTRUMENT BOARD CLOCK
Part Number
Application
Note
QTY

1600-1-1A-1D-2

(50.975) ONE AMP - 1AG

1

1700-1-1A-2-1800-1-1A-3-3A-4-5

(50.975) TWO AMPS

1

19TH SERIES

(50.975) . 19TH SR

1

4.02106 - CONTAINER, INSTRUMENT BOARD CLOCK FUSE
Part Number
Application
Note
QTY

19TH SERIES

-

1

4.02107 - SPRING, INSTRUMENT BOARD CLOCK FUSE CONTAINER
Part Number
Application
Note
QTY

19TH

-

1

4.02108 - SEAT, INSTRUMENT BOARD CLOCK FUSE CONTAINER SPRING
Part Number
Application
Note
QTY

ALL MODELS

-

1

4.0211 - GLASS, INSTRUMENT BOARD CLOCK
Part Number
Application
Note
QTY

1600-1-1A-1D-2

-

1

1703-3A-5

-

1

4.0212 - BREZEL, INSTRUMENT BOARD CLOCK GLASS
Part Number
Application
Note
QTY

1600-1-1A-1D-2

-

1

4.0213 - BASKET, INSTRUMENT BOARD CLOCK GLASS
Part Number
Application
Note
QTY

1600-1-1A-1D-2

-

1

1703-3A-5

-

1

4.0214 - RETAINER, INSTRUMENT BOARD CLOCK GLASS
Part Number
Application
Note
QTY

1703-3A-5

-

1

4.02145 - BULB, INSTRUMENT BOARD CLOCK LIGHT
Part Number
Application
Note
QTY

138CD-1600-1-1A-1D-2-1700-1-2 1800-L-1A-3-3A-4-5-6-7-8-19TH SERIES

(50.960) 6 VOLT 1-1/2 C.P

1

1800-1-1A-3-3A-4-5-6-7-S-19TH SERIES

(50.960) 6 VOLT 8/10 C.P

1

1600-1-1A-1D-2-1700-1-1A-2-3-3A-5 1800-1-1A-3-3A-4-5-6-7-S

(50.960) 12 VOLT MAZDA #57 1-1/2 C.P

1

1800-1-1A-3-34-4-5-6-7-8

(50.960) 12 VOLT 8/10 C.P

1

4.0215 - BEZEL ASSEMBLY, INSTRUMENT BOARD COMPARTMENT DOOR CLOCK OPERNING
Part Number
Application
Note
QTY

1800-1-1A

-

1

1803-3A-4-5

(TENITE #2835)

1

1803-3A-4-5

(TENITE #8042)

1

1803-3A-4-5

(TENITE #11334)

1

4.0216 - TRIM RING, INSTRUMENT BOARD COMPARTMENT DOOR CLOCK OPENING BEZEL
Part Number
Application
Note
QTY

1803-3A-4-5

(TENITE #2835)

1

1803-3A-4-5

(TENITE #8042)

1

1803-3A-4-5

(TENITE #11334) #8042)

1

4.0217 - STUD, INSTRUMENT BOARD COMPARTMENT DOOR CLOCK (ATTACHING)
Part Number
Application
Note
QTY

1700-1-1A-2-3-3A-5-1800-1 -1A-3-3A-4-5-6-7-8

#8-32

4

-

(50.230) LOCKWASHER #8 SHAKEPROOF

4

-

(50.100) NUT #8-32

4

4.0251 - CASE, INSTRUMENT BOARD CLOCK
Part Number
Application
Note
QTY

19TH SERIES

-

1

4.0300 - DISTRIBUTOR EQUIPMENT
Part Number
Application
Note
QTY

120-120A-120B-120BA

VACUUM TYPE

1

4.03001 - DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-12QBA

AUTO-LITE IGH-4026

1

120C-120CA-120CD-138CD

AUTO-LITE IGT-4004

1

115C

DELCO

1

115C

AUTO-LITE

1

1600-1700

DELCO

1

1601-1A-1D-2-1701-1A-2

AUTO-LITE IGT-4007 & IGT-4007A

1

1700

AUTO-LITE #IGS-4013 & 4201

1

1703-3A-5

AUTO-LITEIGT-4006A

1

1800

AUTO-LITE # IGW-4143

1

1800

AUTO-LITE #IGC-4503)

1

1801-1A

AUTO-LITE #IGP-4501

1

1803-3A-4-5 -6-7-8-1903-3A-4-5-6-7-8

AUTO-LITE #IGT-4102

1

1600

AUTO-LITE # IGS-4013 SPL 12 VOLT

1

1900

AUTO-LITE # IGC-4505

1

1900

DELCO #

1

1901-1A

AUTO-LITE #IGP-4502

1

1900-1-1A

(50.003) SCREW 5/16-18 X 3/4 HEX HD

1

-

(50.200) WASHER 5/16

2

-

(50.220) LOCKWASHER

2

4.0301 - PLATE ASSEMBLY, ADJUSTING
Part Number
Application
Note
QTY

120-120A-120B -120BA-120C-120CA-120CD-138CD

WITH DELCO DIST

1

115C

WITH DELCO DIST

1

1600-1-1A-1D-2-1700-1 1A-2-1801-1A -3-3A-4-5-6-7-8-1903-3A-4-5-6-7-8

-

1

1703-3A-5

-

1

1800

(WITH DIST. IGW-4143)

1

1800

(WITH DIST. IGC-4503)

1

120-120A-120B-220BA-120C -120CA-120CD-138CD-1600-1-1A-1D-2 1700-1-1A-2-3-3A-5-1800-1-1A-3-3A -4-5-6-7-8-1903-3A-4-5-6-7-8

(50.092) SCREW

2

115C

(50.092) SCREW

2

1600 1-1A-1D-2-1700-1-1A-2-1800-1-1A-3 3A-4-5-6-7-8-1903-3A-4-5-6-7-8

(50.003) SCREW 5/16-18 X 9/16 HEX HD

1

120-120A-120B-120BA-120C 120CA-120CD-138CD-1700-1-1A-2-3- 3A-5-1800-1-1A-3-3A-4-5-6-7-8- 1903-3A-4-5-6-7-8

(50.200) WASHER

4

115C

(50.200) WASHER

2

1600-1-1A-1D-2-1700-1-1A-2-1800-1 1A-3-3A-4-5-6-7-8-1903-3A-4-5-6-7

(50.230) LOCKWASHER - INTERNAL SHAKEPROOF

2

4.0302 - SPACER, ADJUSTING PLATE ASSEMBLY
Part Number
Application
Note
QTY

1703-3A-5

-

1

4.0303 - SPRING, ADJUSTING PLATE
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA 120CD-138CD-1600-1-1A-1D-2-1700-1 1A-2-3-3A-5-1800-1-1A-3-3A-4-5-6- -7-8-1903-3A-4-5-6-7-8

-

2

115C

-

2

4.0304 - BRACKET, DISTRIBUTOR
Part Number
Application
Note
QTY

1703-3A-5

-

1

1703-3A-5

(50.090) STUD

3

1703-3A-5

(50.003) SCREW 1/4-20 X 3/4 HEX HD

3

1703-3A-5

(50.200) WASHER 1/4

3

1703-3A-5

(50.220) LOCKWASHER 1/4

3

1703-3A-5

(50.100) NUT 1/4-28

3

4.0305 - POINT SET, BREAKER
Part Number
Application
Note
QTY

120-120A-120B-120BA

IGC-2038S

1

120C-120CA-120CD-138CD -1I5C-1601-1A-1D-2-1700-1A-2

IGP-3028LS

1

115C-1600

DELCO

1

1600

IGP-3028LS 12 VOLT

1

1703-3A-5

IGP-3028A

1

1800

IGW-3028S

1

1800-1

IGP-2028FS-FOR GENERATOR # IGC 4503

1

1801-1A-1901-1A

IGP-3028KS

1

1803-3A-45678 190 3 3A-4-56-7-8

IGP-3028MS

1

1900

IGP-3028FS

1

1900

DELCO

1

1700

IGP-3028-JS FOR DISTRIBUTOR IGS-4201

1

4.0306 - LEVER, BREAKER
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD

SEE-4.0406-4.0503

1

0503

SEE-40406-4.0503

1

4.0307 - CONDENSER, DISTRIBUTOR
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD

IG-2671-J (SEE ALSO 4.0427-4.0515)

1

115C

D-1865972 (SEE ALSO 4.0427-4.0515)

1

1800

IGW-3128A (SEE ALSO 4.0427-4.0515) (EXTRA CAPACITY)

1

4.0308 - CONTACT POINT & SCREW, DISTRIBUTOR
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-1601-1A-1D- 2-1700-1-1-1A-2-3-3A-5-1800

-

1

1600

(FOR 12 VOLT)

1

4.0309 - CONTACT POINT & SUPPORT, DISTRIBUTOR
Part Number
Application
Note
QTY

115C

(SEE 4.0412-4.0516)

1

4.0310 - DRIVE SHAFT ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

1703-3A-5

-

1

4.0311 - GASKET, DISTRIBUTOR
Part Number
Application
Note
QTY

120 THRU 19TH SERIES

-

1

4.0312 - TUBE ASSEMBLY, DISTRIBUTOR (TO CARBURETOR) VACUUM CONTROL
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD

(USE WITH CARTER CARB.)

1

120C-120CA-120CD-138CD-1601-1A- 1D-2-1701-1A-2

(USE WITH STROMBERG CARB.)

1

115C-1600-1700

-

1

1803-3A-4-5-6-7-8

-

1

1900

(AUTO-LITE) (SUPERSEDES 362464)

1

1900

(DELCO) (SUPERSEDES 367711) . (NOT USED WITH ELECTROMATIC CLUTCH)

1

-

1901-1A

(USE WITH ELECTROMATIC CLUTCH)

1

-

1901-1A

-

1

1903-3A-4-5

(WITH LOOP)

1

1903-3A-4-5

(WITHOUT LOOP)

1

1906-7-8

(WITH LOOP)

1

1906-7-8

(WITHOUT LOOP)

1

120C-120CA-120CD-138C1-115C -1600-1700

(50.725) NUT

2

1601-1A-1D-2-1701 -1A-2-1803-3A-4-5-6-7-8-1900-1-1A

(50.725) NUT 3/16 FLARED TUBE INVERTED WEATHER HEAD

2

1906-7-8

(50.725) NUT 3/16 FLARED TUBE INVERTED WEATHER HEAD

2

4.0313 - CLIP, DISTRIBUTOR (TO CARBURETOR VACUUM CONTROL TUBE ASSEMBLY)
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1600-1 -1A-1D-2-1700-1-1A-2-1803-3A-4-5-6 -7-8-19TH SERIES

(50.600)

1

4.0314 - TUBE ASSEMBLY, VACUUM
Part Number
Application
Note
QTY

1703-3A-5

-

1

4.0315 - ELBOW, DISTRIBUTOR (TO CARBURETOR VACUUM CONTROL)
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1600-1 -1A-LD-2-1700-L-LA2-3-3A-5-1803 -3A-4-5-6-7-8

(50.725)

1

1703-3A-5

(50.725) NUT 3/16 FLARED TUBE WEATHERHEAD

2

1900 11A33A4-5

(50.725) 3/16 FLARED TUBE INVERTED WEATHER HEAD

2

1906-7-8

(50.725) 5/16 FLARED TUBE INVERTED WEATHER HEAD

2

4.0316 - CONNECTOR, DISTRIBUTOR TO CARBURETOR VACUUM CONTROL TUBE
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1600-1 -1A-1D-2-1700-1-1A-2-3-3A-5-1900- 1-1A

(50.725)

1

4.0401 - ARM, DISTRIBUTOR ADVANCE CONTROL
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120GD-138CD-115C

-

1

1703-3A-5

-

1

1601-U-1D-2-1701-1A-2

-

1

1600

12 VOLT

1

1800

(FOR DIST. IGC-4503)

1

4.0402 - BASE ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

115C

(SEE ALSO 4.0519)

1

1700

FOR DIST. IGS-4013

1

1700

FOR DIST. IGS-4201

1

1703-3A-5

-

1

1800

FOR DIST. IGW-4143

1

1800

FOR DIST. IGC-4503

1

1801-1A

-

1

120C-CA-CD-138CD-1601-1A-1D-2- 1701-1A-2-1803-3A-4-5-6-7-8

(SUPERSEDESCEDES IGT-2032)

1

1900

-

1

1901-1A

-

1

4.0403 - GREASE CUP, BASE (1/8)
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1701-1A-2-3-3A-5 1800-1-1A-3-3A-4-5-6-7-8-19TH SERIES

-

1

1600

12 VOLT

1

4.0404 - BEARING, BASE ABSORBENT BRONZE
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2-3-3A-5-1800-1-1A-1803 -3A-4-5-6-7-8-19 TH SERIES

-

2

1600

12 VOLT

2

4.0405 - BEARING CLAMP, DISTRIBUTOR
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-1A-2-3-1703A-5-1803-3A-4-5 -6-7-8-1903-3A-4-5-6-7-8

-

2

115C

-

1

1700

-

2

1600

12 VOLT

2

120 -120A-120B-120BA-120C-120CA-120CD -138CD-115C-1601-1A-1D-2-1700-1701 -1A-2-3-3A-5-1801-1A-3-3A-4-5-6-7 -8-1901-1A-3-3A-4-5-6-7-8

SCREW #10-32 X 5/L6 FILL HD

2

1600

SCREW #10-32 X 5/16 FILL HD

2

120-120A -120B-120BA-120C-120CA-120CD-138CD -115C-1601-1A-1D-2-1700-1-1A-170 -33A-5 -1901-1A-3-3A-4-5-6-7-8

WASHER #10 SHAKEPROOF

2

-

WASHER #10 SHAKEPROOF 12 VOLT

2

4.0406 - BREAKER ARM ASSEMBLY, DISTRIBUTOR (BREAKER POINT SETS (4.0305)
Part Number
Application
Note
QTY

120-120A-120B-120BA

(SUPERSEDES IGP-30-B)

2

120C-120CA- -1801-1A-1900-1-1A

(SEE 4.0306-4.0503)

1

115C-1601-1A -1D-2-1700-1-1A-2-1803-3A-4-5-6-7 -8-1903-3A-4-5-6-7-8

(SEE 4.0306-4.0503)

1

1600

12 VOLT

1

4.0407 - SPRING, BREAKER ARM
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA- 120CD-138CD-1703-3A-5-1800-1801-1A -1900-1-1A

-

X

115C-1601-1A-1D-2-1700-1-1A-2-1803 -3A-4-5-6-7-8-1903-3A-4-5-6-7-S

-

1

1600

-

1

4.0408 - CLIP, BREAKER ARM SPRING
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2-3-3A-5-1801-1A-3-3A 4-5-6-7-8-1901-1A-3-3A-4-5-6-7-8

-

2

1600

12 VOLT

2

1800

(FOR DIST 1GC-4503)

1

1900

-

1

4.0409 - BREAKER PLATE ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-1601-1A-1D

-

1

115C

(SEE ALSO 4.0505)

1

1700

(FOR DIST. IGS-4201

1

1700

(FOR DIST. IGS-4201

1

1701-1A-2

-

1

1703-3A-5

-

1

1800

(FOR DIST. IGW-4143)

1

1801-1A-1901-1A

-

1

3030

-

1

1900

(SEE ALSO 4.0505)

1

1600

12 VOLT

1

4.0410 - BREAKER PLATE (PART) ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-1601-1A-1D-2

-

1

115C-1700

-

1

1701-1A-2

-

1

1703-3A-5

-

1

1800

(FOR DIST. IGW-4143)

1

1800

(FOR DIST. IGC-4503)

1

1801-1A-1901-1A

(FOR

1

180 3-3A-4-5-6-7-S-1903-3A-4-5-6-7-8

-

1

1900

-

1

7-S

12 VOLT

1

4.0411 - BREAKER (SUB) PLATE ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-U-2

-

1

115C

-

1

1700

(FOR DIST. IGS-4012)

1

1700

(FOR DIST. IGS-4201)

1

1703-3A-5

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6-7-8

-

1

1600

12 VOLT

1

4.0412 - BREAKER POINT, DISTRIBUTOR (BREAKER POINT SET 4.0305)
Part Number
Application
Note
QTY

-

-

-

1

120-120A-120B-120BA

-

1

1700

(FOR DIST. IGS-4201)

1

1800

(FOR DIST. IGC-4503)

1

1801-1A

-

1

1803-3A-4-5-6-7-8-1903-34-4-5-6- 7-S

-

1

1900

(SEE 4.0309-4.0516)

1

1901-1A

-

1

120-120A-120B-120BA

SCREW

1

1700

884 SCREW #8-32 X 3/16 FILL HD FOR DIST. IGS-4201

1

1700

LOCKWASHER #8 FOR DIST. IGS-4201

1

120-120A-120B-120BA-120C -120CA-120CD-138CD-115C-1601-1A-1D -2-1700-1-1A-2-3-3A-5-1800

LOCKNUT

1

1600

LOCKNUT 12 VOLT

1

4.0413 - CARBON RESISTANCE, DISTRIBUTOR
Part Number
Application
Note
QTY

1801-1A

MARKED 5

1

1801-1A

MARKED 40

1

4.0414 - CAM & STOP PLATE, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

8 CYL. & L.H

1

120C-120CA-120CD-138CD

8 CYL. L.H

1

115C

6 CYL. L.H. (SEE ALSO 4.0509)

1

1601-1A-ID-2-1701-1A-2

8 CYL. L.H

1

1700

6 CYL. L.H

1

1703-3A-5

8 CYL. R.H

1

1800

6 CYL. L.H. (FOR DIST. IGW-4143)

1

1800

6 CYL. L.H. (FOR DIST. IGW-4143A)

1

1800

6 CYL. L.H. (FOR DIST. IGC-4503)

1

1801-1A

-

1

1803-3A-4-5-6-7-8-1901-1A-3-3A-4- -6-7-8

-

1

1900

L.H. (SEE ALSO 4.0509) '

1

1600

12 VOLT 6 CYL L.H

1

4.0415 - FELT WICK, CAM SLEEVE
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2-3-3A-5-1801-1A-3-3A -4-5-6-7-8-19TH SERIES

-

1

1600

12 VOLT

1

1800

-

1

4.0416 - CAP ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-1601-1A-1D-2-1701-1A 218011A33A-4-5-6-7-8-1901-1A -3-3A-4-5-6-7-8

-

1

115C-1700-1900

(SEE ALSO 4.0511) . 115C

1

1703-3A-5

-

1

1800

(FOR DIST. IGW-4143)

1

DIST

(FOR VOLT

1

1600

-

1

4.0417 - SPRING & HINGE ASSEMBLY, CAP
Part Number
Application
Note
QTY

1800

-

2

4.0418 - PLUNGER, CONTACT
Part Number
Application
Note
QTY

1800

-

X

4.0419 - SPRING, CAP CONTACT
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2-3-3A-5-1800-1-1A-3 3A45 167819TH SERIES

-

X

1600

12 VOLT

X

4.0420 - PLUNGER, CAP CONTACT SPRING
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2-3-3A-5-1800-1801- 1A-3-3A-4-5-6-7-8-19TH SERIES

-

1

1600

12 VOLT

1

4.0421 - CAP COVER ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

1703-3A-5

-

1

1703-3A-5

SCREW #8-32 X 3/4 C'SUNK HD

2

4.0422 - GASKET, CAP COVER
Part Number
Application
Note
QTY

1703-3A-5

-

1

4.0423 - TERMINAL, CAP COVER SECONDARY SCREW
Part Number
Application
Note
QTY

1703-3A-5

-

1

1703-3A-5

-

1

4.0424 - PLUG, CAP (RUBBER)
Part Number
Application
Note
QTY

115C-1700-1900

-

1

1600

12 VOLT

1

4.0425 - SPRING, CAP
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA 120CD-138CD-115C-1601-1A-1D-2-1700 1-1A-2-3-3A-5-1801-1A-3-3A-4-5-6-7 -8-19TH SERIES

-

2

1600

12 VOLT

2

4.0426 - PIN, CAP HINGE
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C

-

2

1601-1A-1D-2-1700-1-1A-2-3-3A-5 -1800-1801-1A-3-3A-4-5-6-7-8- 19TH SERIES

-

2

1600

12 VOLT

2

4.0427 - CONDENSER ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

25-C (SEE ALSO 4.0307-4.0515)

1

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-1A-2-1803-3A-4-5-6-7-8- 1903-3A-4-5-6-7-8 SEE 0317977

SEE ALSO 4.0307-4.0515)

1

115C-1700-1801-1A-1901-1A

(SEE ALSO 4.0307-4.0515) SEE 0317976

1

1703-3A-5

(SEE ALSO 4.0307-4.0515)

1

1900

(SEE ALSO 4.0307-4.0515)

1

1800

(SEE ALSO 4.0307-4.0515) (FOR DIST IGW-4143)

1

1800

(SEE ALSO 4.0307-4.0515) (FOR DIST IGW-4503) (EXTRA CAPACITY)

1

1600

(SEE ALSO 4.0307-4.0515) 12 VOLT (SEE 0317977)

1

4.0428 - CONNECTOR ASSEMBLY, DISTRIBUTER (PRIMARY)
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

4.0429 - DRIVE COUPLING, DISTRIBUTOR
Part Number
Application
Note
QTY

1703-3A-5

-

1

1703-3A-5

RIVET

1

4.0430 - SLEEVE, DRIVE
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA 120CD-138CD-115C-1601-1A-1D-2-1700 -1-1A-2-1800-1-1A-3-3A-4-5-6-7- 8-19TH SERIES

-

1

1600

12 VOLT

1

120-120A-120B-120BA-120C 120CA-120CD-138CD-115C-1601-1A-1D -2-1700-1-1A-2-3-3A-5-1800-1-1A-3 -3A-4-5-6-7-8-19TH SERIES

RIVET

1

1600

RIVET 12 VOLT

1

4.0431 - SHAFT & GOVERNOR ASSEMBLY, DISTRIBUTOR DRIVE
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-1A-2

-

1

115C

(SEE ALSO 4.0521)

1

1700

-

1

1703-3A-5

-

1

1800

(FOR DIST. IGW-4143)

1

1800

(FOR DIST. IGW-4143A)

1

1800

(FOR DIST. IGC-4503)

1

1801-1A

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6-7

-

1

1900

(SEE ALSO 4.0521)

1

1901-1A

-

1

1600

12 VOLT

1

4.0432 - DRIVE SHAFT ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-1A-2

-

1

115C-1700

(SEE ALSO 4.0521)

1

1703-3A-5

-

1

1800

(FOR DIST. IGW-4143)

1

1800

(FOR DIST. IGC-4503)

1

1801-1A

-

1

1803-3A-4-5-6-7-8-1901-1A-3-3A-4- 5-6-7-8

-

1

1900

LB (SEE ALSO 4.0521)

1

1600

LA 12 VOLT

1

4.0433 - EXTENSION, DRIVE SHAFT
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C

-

1

1601-1A-1D-2-1700-1-1A-2-1800-1-1A 3-3A-4-5-6-7-8-19TH SERIES

-

1

1600

12 VOLT

1

4.0434 - PIN, DRIVE SHAFT
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA 120CD-138CD-115C-1601-1A-1D-2-1700 -1-1A-2-1800-1-1A-3-3A-4-5-6-7-S 19TH SERIES

-

1

1600

12 VOLT

1

4.0435 - SPRING, GOVERNOR CONTROL
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 1A-1D-2-1700-1-1A-2-1800-1801-U-3 3A45-67-8

-

1

1800-19TH SERIES

(FOR DIST. IGC-4503)

1

1703-3A-5

-

1

1600

12 VOLT

1

4.0436 - SPRING, GOVERNOR
Part Number
Application
Note
QTY

1801-1A

-

1

4.0437 - BUSHING, INSULATING
Part Number
Application
Note
QTY

1800

-

1

1800

-

1

4.0438 - WASHER, INSULATING
Part Number
Application
Note
QTY

1800

-

1

4.0439 - LEAD ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-U-2-3-3A-5-1803-3A-4-5- 6-7-8-1903-3A-4-5-6-7-8

-

1

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-1A-2

-

1

1600

12 VOLT

1

1703-3A-5

-

1

1700

(FOR DIST. IGS-4013)

1

1700

(FOR DIST. IGS-4201)

1

115C-1700

-

1

1703-3A-5

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6-7-8

-

1

1600

12 VOLT

1

120C-120CA-120CD-138CD-115C 1601-U-1D-2-1701-U-2-3-3A-5-1800 -3A-4-5-6-7-S-1903-3A-4-5-6-7-A

CLIP

1

1600

CLIP 12 VOLT

1

4.0440 - RING, LOCK SPRING
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA 120CD-138CD-115C-1601-1A-1D-2-1700 1-1A-2-3-3A-5-1801-1800-1A-3-3A-4- 5-6-7-8-19TH SERIES

-

1

1800

-

1

1600

12 VOLT

1

4.0441 - NAME PLATE, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA 120CD-138CD-115C-1601-1A-LD-2-1700 1-1A-2-3-3A-5-1800-1-U-3-3A-4-5-6 -7-8-19TH SERIES

-

1

1600

12 VOLT

1

4.0442 - ROTOR, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA 120CD-138CD-1601-1A-1D-2-1701-1A-2 -3-3A-5

-

1

115C-1700

(SEE 4.0520)

1

1600

12 VOLT

1

1800

(FOR DIST. IGW-4143)

1

1800

(FOR DIST. IGC-4503)

1

1801-1A-3-3A-4-5-6-7-8 1901-1A-3-3A-4-5-6-7-8

(371245)

1

1900

(SEE 4.0520)

1

4.0443 - TERMINAL, DISTRIBUTOR H. T. WIRE
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1-1A-1D-2 -1700-1-1A-2-1800-1-1A-3-3A-4-5-6 -7-8-19TH SERIES

-

X

120-120A-120B-120BA

-

X

120C-120CA-120CD-138CD

-

X

120C-120CA-120CD-138C-115C-1601 -1A-1D-2-1701-1A-2-3-3A-5-1803-3A -4-5-6-78-1903-3A456-7-8

-

X

120C-120CA-120CD-138CD-1601-1A-1B- 2-1701-1A-2-3-3A-5-1803-3A-4-5-6-7 -8-1903-3A-4-5-6-7-8

-

X

115C

-

X

-

-

1

1601-1A-1D-2-1700-1-1A-2 1903-3A-4-5-6-7-8

-

X

1700

-

X

1700

-

X

1703-3A-5

-

1

1703-3A-5

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6-7-8

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6-7

-

1

1900-1-1A

-

X

1600

12 VOLT

X

1600

12 VOLT

X

1600

12 VOLT

X

1600

12 VOLT

1

1800

POST INSULATOR

1

1801-1A

CLIP

4

1800

POST #10-32

1

4.0444 - COVER, TERMINAL SLOT
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1D-2-1701-1A-2-3-3A-5-1803-3A-4-5 -6-7-8-1903-3A-4-5-6-7-8

-

1

1800

(FOR DIST. IQC-4503)

11

1801-1A-1901-1A

-

-

1900

-

1

1600

12 VOLT

1

4.0445 - THRUST WASHER, DISTRIBUTOR
Part Number
Application
Note
QTY

120

-

1

120

-

1

4.0446 - VACUUM CHAMBER, DISTRIBUTOR
Part Number
Application
Note
QTY

120C-120CA-120CD- 138CD-115C-1601-1A-1D-2

(SEE 4.0529)

1

1700

(FOR DIST. IGS-4013)

1

1700

(FOR DIST. IGS-4201)

1

1701-U-2

-

1

1703-3A-5

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6- 7-8

-

1

1900

(SEE 4.0529)

1

1901-1A

(SEE 4.0529)

1

1600

12 VOLT

1

120C-120CA-120CD -138CD-115C-1601-1A-1D-2-1700-1- 1A23 3A-5-1803 3A-4-5-678 19TH SERIES

WASHER .010 THICK

X

120C-120CA-120CD -138CD-115C-1601-1A-1D-2-1700-1- 1A-2-3-3A-5-1803-3A-4-5-6-7-8 19TH SERIES

WASHER .032 THICK

X

120C-120CA-120CD -138CD-115C-1601-1A-1D-2-1700-1- 1A-2-3-3A-5-1803-3A-4-5-6-7-8 19TH SERIES

WASHER .065 THICK

X

1600

WAGHER 010 THICK 12 VOLT

X

1600

WASHER 032 THICK 12 VOLT

X

1600

WASHER 12 VOLT 065 THICK

X

115C-120C-120CA-120CD-138CD -1601-1 A-1D-2-1700-1-1A-2-3-3A-5 -1803-3A-4-5-6-7-8-19TH SERIES

PLUG

1

1600

PLUG 12 VOLT

1

4.0447 - BRACKET, VACUUM CHAMBER
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-1A-2-1803-3A-4-5-6-7-8- 1903-3A-4-5-6-7-8

-

1

115C-1700

-

1

1703-3A-5

-

1

1900

-

1

1901-1A

-

1

1600

12 VOLT

1

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-1A-2-3-3A-5-1803-3A-4-5-6 7-8-1903-3A-4-5-6-7-8-

SCREW #10-32 X 3/8 RND HD

2

1700

SCREW #10-32 X 1/4 RND HD

2

120C-120CA-120CD-138CD-1601-1A-1D -2-1700-1-1A-2-3-3A-5-1800-1-1A-3 -3A-4-5-6-7-8-19TH SERIES

WASHER #10 SHAKEPROOF

2

4.0448 - GASKET, VACUUM CHAMBER (1/32 THICK)
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2-3-3A-5-1803 -3A-4-5-6-7-8-19TH SERIES

-

1

1600

12 VOLT

1

4.0449 - SPRING, (ORANGE) VACUUM CHAMBER
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-3-3A-5-1803-3A-4-5 -6-7-8-1903-3A-4-5-6-7-8

-

1

1701-1A-2

-

1

1900

CADMINUM PLATE

1

1901-1A

CADMINUM PLATE

1

1600

12 VOLT

1

4.04495 - BRACKET, VACUUM CONTROL
Part Number
Application
Note
QTY

1900

-

1

1901-1A

-

1

4.0450 - WEIGHT ASSEMBLY, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2- 1700-1-1A-2

(SEE 4.0532)

2

1703-3A-5

-

1

1800

(FOR DIST. IGW-4143)

1

1800

(FOR DIST. IGC-4503)

1

1801-1A-3-3A-4-5-6-7 -8-1900-1-1A-3-3A-4-5-6-7-8

(SEE 4.0532)

1

1600

12 VOLT

2

4.0451 - WEIGHT SPRING SET, DISTRIBUTOR
Part Number
Application
Note
QTY

115C

-

1

1601-1A-1D-2-1701-1A-2

-

1

1700

-

1

1600

12 VOLT

1

1800

(FOR DIST. IGW-4143)

1

1800

(FOR DIST. IGW-4143A)

1

DIST

(FOR DIST. IGC-4503)

1

1801-1A-1901-1A

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6-7-8

-

1

1900

-

1

4.0452 - WEIGHT SPRING, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA-1601-1A-2-1701 -1A-2

-

1

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-1700

-

2

115C

(SEE ALSO 4.0535)

2

1601-1A-1D-2-1700-1-1A-2

-

1

1703-3A-5

-

1

1703-3A-5

-

1

1800

(FOR DIST. 4143)

1

1800

(FOR DIST. 4143)

1

1800

(FOR DIST. 4143A)

1

1800

(FOR DIST. 4143A)

1

1801-1A

-

1

1801-1A

-

1

1803-3A-4-5-6-7-8

-

1

1803-3A-4-5-6-7-8

-

1

1901-1A

-

1

1901-LA

-

1

1600

12 VOLT

1

1600

12 VOLT

1

4.04521 - SCREW, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

#6-32 X 1/4 FILL HD

X

120-120A-120B-120BA-1801-L-A-1900 1-1A

#6-32 X 1/4 RND HD

X

120C-120CA-120CD-138CD-1601-1A-1D -2-1701-1A-2-3-3A-5

#6-32 X 1/8 RND HD

X

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2-3-3A-5-180 3A-45-6-7819033A45678

#6-32 X 5/16 RND HD

X

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2-3-3A-5

#6-32 X 3/16 FILL HD

X

120-120A-120B-120BA

#8-32 X 5/16 FILL HD

X

120-120A-120B-120BA

#8-32 X 1/4 RND HD

X

120-120A-120B-120BA

#10-32 X 1/4 RND HD

X

120-120A-120B-120BA-120C-120CA I20CD-138CD-1I5G-1601-1A-1D-2- 1700-L-1A-2-3-3A-5-19TH SERIES

#10-32 X 1/4 FILL HD

X

120C-120CA-120CD-138CD-115C-1601 U-1D-2-1700-1-U-2-3A-5-1801-1A -3-3A-4-5-6-7-8-1903-3A-4-5-6-7-8

#10-32 X 5/16 RND HD

X

115C-1700

#10-32 X 1/2 RND HD . . 115C

X

1700-1801 -1A-3-3A-4-5-6-7-8-19TH

#6-32 X 5/32 FILL HD

X

1800

#8-32 X 5/16 RND HD

X

1800

#8-32 X 3/16 BIND HD

X

1800-1-1A-3-3A-4-5-6-7-8

#1/4-20 X 1-1/4 FILL HD

X

1801-1A

#8-32 X 7/16 BIND HD

X

1801-1A-3-3A-4-5-6-7-8-19TH SERIES

#8-32 X 3/16 RND HD

X

1900-1-LA

#8-32 X 3/16 FILL HD

X

1801-1A-3-3A-4-5-6-7-8

#10-32 X 1/4 FILL HD

X

19TH SERIES

#10-32 X 5/16 FILL HD

X

19TH SERIES

#10-32 X 5/16 FILL HD

X

1600

#6-52 X I/S RND HD 12 VOLT

X

I000

#6-32 X 5/16 RND HD 12 VOLT

X

1600

#6-32 X 3/16 FILL HD 12 VOLT

X

1600

#10-32 X 1/2 RND HD 12 VOLT

X

1600

#10-32 X 5/16 RND HD 12 VOLT

X

4.04522 - RIVET, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA- 120CD-138CD-1601-1A-1D-2-1701- 1A-2

3/32 X 1/4 SPLIT

2

115C-1601-1A-1D-2-1700-1-1A-2-3 -3A-5-1801-1A-3-3A-4-5-6-7-8- 19TH SERIES

.10 X 1/4 TUBULAR

2

1600 WWT0

12 VOLT

2

1800

3-32 X 3/16 TUBULAR

2

4.04523 - WASHER, DISTRIBUTOR PLAIN
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

8 PLAIN 1801-1A-3-3A-4-5-6-7-8-19TH SERIES

#8 PLAIN

1

-

-

1

1801-U-3-3A-4-5-6-7-8

-

1

-

#10 BRASS

1

-

-

1

020 120-120A-120B-120BA-120C-120CA- 120CD-138CD-115C-1601-1A-1D-2- 1700-1-1A-2

.020 THICK

1

-

12 VOLT

1

-

-

1

-

-

1

-

-

1

-

-

1

4.04524 - LOCKWASHER, DISTRIBUTOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120-120A-120B-120BA-120C-1200A -120CD-138CD-115C-1601-1A-1D-2- 1700-1-U-2-3-3A-5-1801-1A-3-3A -4-56-7-8-19TH SERIES

#6

1

120-120A-120B-120BA-1800-19T SERIES

#8

2

120-120A-120B-120BA-1200- 120CA-120CD-138CD-115C-1601- 1A-1D-2-1700-1-1A-3-3A-5-1800- 1-1A-3-3A-4-5-6-7-8-1900-1-1A

#10

X

1800

#8 - SHAKEPROOF

X

1800-1-1A-3-3A-4-5-6-7-8

#1/4

X

1800-1A

#8

X

1600

#10 - 12 VOLT

X

1600

#6 - 12 VOLT

2

1803-3A-4-5-6-7-8

#8

X

1900

#10

4

19TH SERIES

#10 - SHAKEPROOF

X

1900-1-1A

#10 - SHAKEPROOF

1

4.04525 - NUT, DISTRIBUTOR
Part Number
Application
Note
QTY

1800-L-1A-3-3A-4-5-6-7-8

1/4-20 SQL

1

1800-1901-1A

#10-32 HEX

1

1900

#10-32 HEX

2

4.0501 - ADJUSTING NUT, DISTRIBUTOR
Part Number
Application
Note
QTY

115C

-

X

115C

PLAIN WASHER. PPP XXX

X

115C

LOCKWASHER

X

4.0502 - ADVANCE ARM, DISTRIBUTOR
Part Number
Application
Note
QTY

1600

-

1

4.0503 - LEVER, BREAKER
Part Number
Application
Note
QTY

115C-L600-1900

(SEE 4.0306-4.0406) 115C-L600

1

4.0504 - ATTACHING SCREW, BREAKER LEVER SPRING
Part Number
Application
Note
QTY

115C-1600

-

X

115C-1600

WASHER ATTACHING SCREW INS,

X

115C-1600

WASHER ATTACHING SCREW INS,

X

1600

WASHER ATTACHING SCREW PLAIN

1

115C-1600

NUT ATTACHING SCREW

X

4.0505 - BREAKER PLATE, DISTRIBUTOR
Part Number
Application
Note
QTY

115C-1600

(SEE ALSO 4.0409)

X

1900

(SEE ALSO 4.0409)

1

4.0506 - BALL, BREAKER PLATE BEARING
Part Number
Application
Note
QTY

115C-1600

-

X

4.0507 - SPRING WASHER, BREAKER PLATE GROUND
Part Number
Application
Note
QTY

115C-1600

-

X

4.0508 - BREATHER PIPE, DISTRIBUTOR
Part Number
Application
Note
QTY

115C1600

-

1

4.0509 - CAM, DISTRIBUTOR (AUTONATLC AND BREAKER)
Part Number
Application
Note
QTY

115C

(SEE ALSO 4.0414)

X

1600

(SEE ALSO 4.0414)

1

1900-1

(SEE ALSO 4.0414)

1

4.0510 - FELT WICK, CAN
Part Number
Application
Note
QTY

115C1600

-

X

4.0511 - CAP, DISTRIBUTOR
Part Number
Application
Note
QTY

115C16001900

(SEE ALSO 4.0416)

X

1900

SCREW

2

4.0512 - CARBON BUTTON, CAP
Part Number
Application
Note
QTY

115C-1600-1900

-

X

4.0513 - SPRING, CAP
Part Number
Application
Note
QTY

115C

-

X

1600

-

2

4.0514 - SUPPORT, CAP SPRING
Part Number
Application
Note
QTY

115C-1600

-

X

115C-1600

SCREW

X

115C

LOCKWASHER

X

1600

LOCKWASHER

2

4.0515 - CONDENSER, DISTRIBUTOR
Part Number
Application
Note
QTY

115C

(SEE ALSO 4.0307-4.0427)

X

1600-1900

-

1

115C

ATTACHING SCREW

X

1600

-

1

1900

-

1

115C

LOCKWASHER

X

1600

LOCKWASHER

1

4.0516 - CONTACT POINT AND SUPPORT, DISTRIBUTOR
Part Number
Application
Note
QTY

115C-1600

(SEE 4.0309-4.0412)

X

1900

(SEE 4.0309-4.0412)

X

115C-1600

ADJUSTING SCREW

1

1900

ADJUSTING SCREW

1

4.0517 - GREASE CUP, DISTRIBUTOR
Part Number
Application
Note
QTY

115C-1600

-

X

4.05175 - COUPLING, DISTRIBUTOR
Part Number
Application
Note
QTY

1900

-

1

4.0518 - COUPLING PIN, DISTRIBUTOR
Part Number
Application
Note
QTY

115C-1600-1900

-

X

4.0519 - HOUSING, DISTRIBUTOR
Part Number
Application
Note
QTY

115C-1600

(SEE ALSO 4.0402)

1

1900

-

1

4.05195 - BUSHING, DISTRIBUTOR HOUSING
Part Number
Application
Note
QTY

1900

-

1

4.0520 - ROTOR, DISTRIBUTOR
Part Number
Application
Note
QTY

115C-1600-1900

(SEE 4.0442)

X

4.0521 - SHAFT T WEIGHT PLATE, (MAIN)
Part Number
Application
Note
QTY

115C-1600

(SEE ALSO 4.0431-2)

X

1900

-

1

4.0522 - SHAFT, (LOWER) (WITH COUPLING)
Part Number
Application
Note
QTY

115C

-

X

4.0523 - EXTENSION, SHAFT (WITH COLLAR)
Part Number
Application
Note
QTY

1600

-

1

4.0524 - SHIM WASHER, DISTRIBUTOR
Part Number
Application
Note
QTY

115C-1600

.005 THICK

X

115C-1600

.010 THICK

X

4.0525 - CLAMP, TERMINAL
Part Number
Application
Note
QTY

115C-1600

-

X

115C-1600

SCREW

X

115C-1600

LOCKWASHER

X

4.0526 - LEAD, TERMINAL CONNECTOR (TO BREAKER PLATE)
Part Number
Application
Note
QTY

115C-1600

-

X

4.0527 - STUD & BUSHING, TERMINAL
Part Number
Application
Note
QTY

115C-1600

-

X

115C-1600

NUT

X

115C-1600

LOCKWASHER

X

4.0528 - BUSHING, TERMINAL STUD INS
Part Number
Application
Note
QTY

115C-1600

INSIDE

X

4.0529 - CONTROL, VACUUM
Part Number
Application
Note
QTY

115C-1600

(SEE 4.0446)

X

1900

(SEE 4.0446)

1

115C-1600

ATTACHING SCREW 10-32 X 1/4

X

115C-1600

ATTACHING SCREW 10-32 X 5/16

1

1600

LOCKWASHER

X

1900

WASHER PLAIN

3

1900

SCREW (SPRING)

2

4.0531 - CLAMP, VACUUM CONTROL BRACKET
Part Number
Application
Note
QTY

115C-1600

-

X

115C

CLAMP SCREW

X

1600

CLAMP SCREW

1

1600

WASHER

1

115C

NUT

X

1600

NUT

1

4.0532 - WEIGHT, DISTRIBUTOR
Part Number
Application
Note
QTY

115C

(SEE 4.0450)

X

1600-1900

(SEE 4.0450)

1

115C-1600

WASHER

X

115C

WASHER UNDER WEIGHT PLATE

X

4.0533 - WEIGHT SPRING, DISTRIBUTOR
Part Number
Application
Note
QTY

115C

5-1/2 TURNS .046 WIRE (SEE ALSO 4.0452)

X

ALS0115C

6-1/2 TURNS .041 WIRE (SEE ALSO 4.0452)

X

1600

6-1/2 TURNS .030 WIRE (SEE 4.0452)

1

1600

7-1/2 TURNS .035 WIRE (SEE ALSO 4.0452)

1

1900

(SEE ALSO 4.0452)

1

4.0550 - SCREW, VACUUM CONTROL ARM ATTACHING
Part Number
Application
Note
QTY

115C-1600

-

X

1900

-

2

115C

LOCKWASHER

X

1600

LOCKWASHER TO BREAKER PLATE

1

1900

LOCKWASHER

1

19TH

LHD

1

4.0551 - BOOT, CLUTCH CONTROL UNIT GOVERNOR
Part Number
Application
Note
QTY

19TH SERIES

(3.442) LHD

1

4.05515 - COVER & SWITCH ASSEMBLY, CLUTCH CONTROL UNIT GOVERNOR
Part Number
Application
Note
QTY

19TH

LHD

1

4.0552 - LOCK PLATE, CLUTCH CONTROL UNIT GOVERNOR
Part Number
Application
Note
QTY

19TH

LHD

1

4.0553 - PINION, CLUTCH CONTROL UNIT GOVERNOR
Part Number
Application
Note
QTY

19TH

LHD

1

4.0554 - SLEEVE, CLUTCH CONTROL UNIT GOVERNOR PINION
Part Number
Application
Note
QTY

19TH

LHD

1

4.0555 - SNAP RING, CLUTCH CONTROL UNIT GOVERNOR PINION
Part Number
Application
Note
QTY

19TH

LHD WITH ELECTROMATIC CLUTCH

1

4.0556 - RELAY, CLUTCH CONTROL UNIT
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

19TH SERIES

(50.300) SCREW #14 X 3/4 RND HD TYPE

3

4.0557 - FUSE, CLUTCH CONTROL UNIT RELAY TO STARTER MOTOR CABLE
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0558 - CONTAINER ASSEMBLY, CLUTCH CONGROL UNIT RELAY STARTER MOTOR CABLE AND FUSE
Part Number
Application
Note
QTY

1900-1-1A

LHD

1

1903-3A-4-5-6-7-8

LHD

1

4.05585 - SOLENOID, CLUTCH VALVE (LOW AND REVERSE)
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0560 - SWITCH & BRACKET ASSEMBLY, INST, BOARD LOCKOUT
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

L9TH

(50.003) SCREW #10-32 X 5/8 HEX HD.L9TH SR

1

19TH SERIES

(50.100) NUT #10-32 HEX

1

4.0561 - CABLE & CONDUIT ASSEMBLY, INST, BOARD LOCKOUT SWITCH
Part Number
Application
Note
QTY

1900

LHD (TENITE #13003-TAN)

1

1901-1A

LHD (TENITE #6776-TAN)

1

1900-1-3

LHD (TENITE #10823-MAROON)

1

1900-1-3-4

LHD (TENITE #5845-BLUE)

1

1900-1-3-4

LHD (TENITE #9744-BROWN)

1

1900-1-3-4

LHD (TENITE #9858-GREEN)

1

1903-4-5-6-7-8

LHD (TENITE #11334-GRAY)

1

1903-3A-4-5-6-7-8

LHD (TENITE #8042-TAN)

1

4.0562 - NUT, INSTRUMENT BOARD LOCKOUT SWITCH CABLE & CONDUIT ASSY
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0563 - GASKET, INSTRUMENT BOARD LOCKOUT SWITCH CABLE & CONDUIT ASSEMBLY NUT
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0564 - CABLE ASSEMBLY, INSTRUMENT BOARD LOCKOUT SWITCH (TO RELAY)
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0570 - SOLENOID SWITCH, TRANS, DIRECT SPEED
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

19TH SERIES

(50.200) WASHER

1

19TH

50.220) LOCKWASHER7/16

1

19TH

(50.100) NUT 7/16-28 HEX

1

4.0571 - BOOT, TRANS, DIRECT SPEED SOLENOID SWITCH
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0572 - BRACKET, TRANS, DIRECT SPEED SOLENOID SWITCH
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

19TH SERIES

(50.003) SCREW 5/16-24 X 1 HEX HD

1

19TH SERIES

(50.220) LOCKWASHER 5/16

1

4.0573 - STUD, TRANS, DIRECT SPEED SOLENOID SWITCH BRACKE
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0574 - SOLENOID SWITCH, TRANS, FIRST AND REVERSE
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0575 - CHOKE VALVE & SOLENOID ASSEMBLY, TRANS, SECOND SPEED
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0576 - SOLENOID SWITCH, TRANS, SECOND SPEED
Part Number
Application
Note
QTY

19TH SERIES

LHD

1

4.0577 - FUSEKIT, ELECTRICAL
Part Number
Application
Note
QTY

ALL MODELS

-

1

4.0600 - GAUGE ASSEMBLY, GASOLINE TANK
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD

-

1

115C

-

1

1600-1700-1800

-

1

1601-1A-1D-2-1701-1A-2-3-3A-5- 1801-1A-3-3A-4-5-6-7-8

-

1

1900

-

1

T1900-1901-1A-3-3A-4-5-6-7-8

-

1

ALL MODELS

(50.004) SCREW #10-32 X 1/2 FILL HD

1

ALL MODELS

(50.660) SCREW GASKET

1

120-120A-120B-120BA

(50.220) LOCKWASHER 3/16 TO WIRING CABLE

1

120- 120A-120B-120BA

(50.100) NUT #10-32 TO WIRING CABLE

1

4.0601 - GASKET, GASOLINE TANK GAUGE
Part Number
Application
Note
QTY

ALL MODELS

-

1

4.0602 - BOOT, GASOLINE TANK GAUGE TERMINAL
Part Number
Application
Note
QTY

120C

-

1

4.0603 - AMMETER, INSTRUMENT BOARD
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120-120A-120CD-138CD-

-

1

115C

-

1

1600-1-1A-1D-2

-

1

1700-1-1A-2

-

1

1703-3A-5-1806-7-8

-

1

1800-1-1A-3-3A-5

-

1

1900-1-1A

BEIGE (WHITE MARKING)

1

1900-1-1A

BEIGE (BLACK MARKING)

1

MAR00N

MAROON

1

GREEN

GREEN

1

-

BLUE

1

BR0WN

BROWN

1

SILVER

SILVER

1

BR0NZE

BRONZE

1

-

SCREW

1

-

(50.230) LOCKWASHER #10 SHAKEPROOF

2

-

(50.100) NUT #10-32

2

4.0604 - GAUGE, INSTRUMENT BOARD AMMETER AND GAS
Part Number
Application
Note
QTY

1600-1-1A-1D-2

-

1

1700-1-1A-2

-

1

1703-3A-5-1806-7-8

-

1

1800-1-1A-3-3A-4-5

-

1

1900-1-1A

MAROON

1

1900-1-1A

BLUE

1

1900-1-1A

GREEN

1

1900-1-1A

BROWN

1

1900-1-1A

BEIGE (WHITE MARKING)

1

1900-1-1A

BEIGE (BLACK MARKING)

1

1903-3A-4-5-6-7-8

SILVER

1

1903-3A 4-5-6-7-S

BRONZE

1

1700-1-1A-2-3-3A- 5-1800-1-1A-3-3A-4-5-6-7-8

(50.100) NUT #8-32 PLAIN

2

4.0605 - BEZEL, INSTRUMENT BOARD AMMETER & GAS GAUGE
Part Number
Application
Note
QTY

1600-1-1A-1D-2

-

1

1700-1-1A-2-1800-1-1A-3-3A-4-5

-

1

1703-3A-5-1806-7-8

-

1

4.0606 - CASE, INSTRUMENT BOARD AMMETER AND GAS GAUGE
Part Number
Application
Note
QTY

1600-1-1A-1B-2

-

1

1700-1-1A-2-3-3A- 5-1800-1-1A-3-3A-4-5-6-7-8

-

1

1703-3A-5

(SUPERSEDES 338128)

1

4.0607 - GASKET, INSTRUMENT BOARD AMMETER & GAS GAUGE
Part Number
Application
Note
QTY

1600-1-1A-1D-2

-

1

1700-1-1A-2-3-3A-5

FRONT

1

1700-1-1A-2-3-3A-5

REAR

1

4.0608 - GLASS, INSTRUMENT BOARD AMMETER & GAS GAUGE
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

4.0609 - BEZEL, INSTRUMENT BOARD AMMETER & GAS GAUGE GLASS
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

2

4.0610 - DIAL, INSTRUMENT BOARD AMMETER AND GAS GAUGE GLASS
Part Number
Application
Note
QTY

1600-1-1A-1D-2

-

1

1700-1-1A-2

-

1

1703-3A-5-1806-7-8

-

1

1800-1-1A-3-3A-4-5

-

1

1803-3A-4-5

(SUPERSEDES 351642)

1

4.0611 - RETAINER, INSTRUMENT BOARD AMMETER & GAS GAUGE GLASS DIAL
Part Number
Application
Note
QTY

L600-F-1A-LD-2

-

1

1700-1-1A-2

-

1

4.0612 - GASKET, INSTRUMENT BOARD AMMETER & GAS GAUGE GLASS
Part Number
Application
Note
QTY

303524

SUPERSEDES. 303524

2

1800-1-1A-3-3A-4-5

FRONT

1

1800-1-1A-3-3A-4-5

REAR

1

4.0613 - RETAINER, INSTRUMENT BOARD AMMETER & GAS GAUGE GLASS DIAL
Part Number
Application
Note
QTY

1800-1-1A-3-3A-5

-

1

1806-7-8

-

1

4.0614 - GAUGE, INSTRUMENT BOARD GASOLINE
Part Number
Application
Note
QTY

120-120A-120B-120BA

(PRIOR TO MOTOR #49263)

1

120-120A-120B-120BA

(AFTER MOTOR #49262)

1

120C-120CA-120CD-138CD

-

1

115C

-

1

1600-1-1A-1D-2

-

1

1700-1-1A-2

-

1

1703-3A-5-1806-7-8

-

1

1800-1-1A-3-3A-4-5

-

1

1900-1-1A

(WHITE BEIGE MARKING)

1

1900-1-1A

(BLACK BEIGE MARKING)

1

1900-1-1A

MAROON

1

1900-1-1A

GREEN

1

1900-1-1A

BROWN

1

1900-1-1A

BLUE

1

1903-3A-4-5-6-7-8

SILVER

1

1903-3A-4-5-6-7-8

BRONZE

1

120C-120CA-120CD-138CD-115C

SCREW

2

-

(50.230) LOCKWASHER #8 SHAKEPROOF

1

-

(50.230) LOCKWASHER #10 SHAKEPROOF

1

-

50.100) NUT #8-32

1

-

(50.100) NUT #10-32

1

4.0615 - RESISTOR, INSTRUMENT BOARD GASOLINE GAUGE
Part Number
Application
Note
QTY

1600-1-1A-1D-2-1700-1-1A-2-3-3A-5

SPL 12 VOLT

1

1800-1-3-4-5-6-7-8

12 VOLT

1

4.06155 - BULB, INSTRUMENT BOARD GAUGE LIGHT
Part Number
Application
Note
QTY

16TH THRU 19TH SERIES

(50.960) 1-1/2 C.P. 6 VOLT MAZDA #55

2

16TH-17TH & 18TH SERIES

(50.960) 1-1/2 C.P. 12 VOLT

2

4.0616 - CABLES AND SOCKETS ASSEMBLY, INSTRUMENT BOARD GAUGE LIGHT
Part Number
Application
Note
QTY

16TH-17TH & 18TH SERIES

-

1

16TH THRU 19TH SERIES

-

1

16TH THRU 19TH SERIES

(50.925) TERMINAL. . . . 16TH THRU 19TH SR

1

-

(50.935) INSULATOR (FOR 71397)

1

4.0617 - SOCKET, INSTRUMENT BOARD GAUGE LIGHT CABLE
Part Number
Application
Note
QTY

1800-1-1A-3-3A-4-5-6-7-8

-

3

19TH

-

2

1800-1 1A-3-3A-4-5-6-7-8

WASHER

3

19TH SERIES

(50.200) WASHER

X

4.0618 - CONTACT, INSTRUMENT BOARD GAUGE LIGHT CABLE SOCKET
Part Number
Application
Note
QTY

18TH & 19TH SERIES

-

3

4.0619 - SPRING, INSTRUMENT BOARD GAUGE LIGHT CABLE SOCKET
Part Number
Application
Note
QTY

18TH & 19TH SERIES

-

3

4.0620 - CLAMP, INSTRUMENT BOARD GAUGE TUBE STRAP
Part Number
Application
Note
QTY

1600-1-1A-1D-2-1700-1-1A-2-3-3A-5 1800-1-1A3-3A4-5-6-78

-

1

4.0621 - GAUGE, INSTRUMENT BOARD OIL
Part Number
Application
Note
QTY

1803-3

-

1

-

-

1

-

BEIGE (WHITE MARKING)

1

-

BEIGE (BLACK MARKING)

1

-

GREEN

1

-

BLUE

1

-

BROWN

1

-

MAROON

1

1903-3A-4-5-6-7

SILVER

1

1903-3A-4-5-6-

BRONZE

1

4.06221 - RESISTOR, INSTRUMENT BOARD OIL GAUGE
Part Number
Application
Note
QTY

1803-4-5-6-7-8

12 VOLT

1

4.0623 - GAUGE, INSTRUMENT BOARD OIL & TEMPERATURE
Part Number
Application
Note
QTY

1803-3A-4-5

-

1

1806-7-8

-

1

1900-1-1A

BEIGE (WHITE MARKING)

1

1900-1-1A

BEIGE (BLACK MARKING)

1

1900-1-1A

MAROON

1

1900-1-1A

GREEN

1

1900-1-1A

BLUE

1

1900-1-1A

BROWN

1

1903-3-45-6

SILVER

1

1903-3A-4-5-6

BRONZE

1

1803-3A-4-5-6-7-8

(50.200) WASHER #8 PLAIN

1

1803-3A-4-5-6-7-8

(50.200) WASHER 3/16 PLAIN

1

1803-3A-4-5-6-7-8

3774 ( 50.200) LOCKWASHER #8

1

1803-3A-4-5-6-7-8

(50.200) LOCKWASHER #10

1

1803-3A-4-5-6-7-8

(50.100) NUT #8-32

2

1803-3A-4-5-6-7-8

(50.110) TERMINAL NUT #10-32

1

4.0624 - BEZEL, INSTRUMENT BOARD OIL & TEMPERATURE GAUGE
Part Number
Application
Note
QTY

1803-3A-4-5

-

1

1806-7-8

-

1

4.0625 - DIAL, INSTRUMENT BOARD OIL & TEMPERATURE GAUGE GLASS
Part Number
Application
Note
QTY

1803-3A-4-5

-

1

1806-7-8

-

1

4.0626 - RETAINER, INSTRUMENT BOARD OIL & TEMPERATURE GAUGE (GLASS) DIAL
Part Number
Application
Note
QTY

1803-3A-4-5

-

1

1806-7-8

-

1

4.0627 - GASKET, INSTRUMENT BOARD OIL & TEMPERATURE GAUGE GLASS
Part Number
Application
Note
QTY

1803-3A-4-5

FRONT

1

1803-3A-4-5

REAR

1

4.0628 - GASKET, INSTRUMENT BOARD OIL & TEMPERATURE GAUGE THERMOMETER
Part Number
Application
Note
QTY

1803-3A-4-5-6-7-8

-

1

4.0700 - GENERATOR EQUIPMENT (EXTRA CAPACITY) (26-28 AMP.)
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA- 120CD-138CD-115C

-

1

4.07001 - GENERATOR ASSEMBLY
Part Number
Application
Note
QTY

120-120A-120B-120BA 120-120A-120B-120BA

AUTO-LITE #GAR-4611-4611A-GBR-4601 SUPERSEDES 302630

1

120C-120CA-120CD-138CD-115C

AUTO-LITE #GCJ-4801A

1

115C

DELCO #948-U

1

1600-1700

DELCO

1

1601-1A-1D-2-1700-1-1A-2

AUTO-LITE #GCJ-4807A

1

1700-1-1A-2

AUTO-LITE #GCJ-4810A USED WITH TACHOMETER

1

1703-3A-5

AUTO-LITE #GC0-4806A & GCO-4808A USED WITH TACHOMETER

1

1703-3A-5

AUTO-LITE #GC0-4803A & 4807A

1

1800-1-1A

AUTO-LITE #GEA-4801A 6 VOLT

1

1803-3A-4-5-6-7-8

AUTO-LITE #GEA-4802A 6 VOLT

1

1600-1-1A-1D-2-1700-1-1A-2

AUTO-LITE #GCT-4804A-SPL 12 VOLT

1

1703-3A-5

AUTO-LITE #GCR-4803A SPL 12 VOLT

1

1800-1

AUTO-LITE #GDP-4803B 12 VOLT

1

1803-4-5-6

AUTO-LITE #GDP-4804A 12 VOLT

1

4.0701 - STRAP, ADJUSTING
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA- 120CD-138CD-115C-1600-1-1A-1D-2- 170011A2180011A3-3A45 1900-1-LA

-

1

1703-3A-5

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6- 7-8

7-8

1

1900-T1900

(USE WITH BODY T1482

1

120-120A-120B-120BA 120C-120CA-120CD-138CD-115C-1600- 1-1A-1D-2-1700-1-1A-2-1800-1--1900-1-LA1A

SCREW 5/16-18 K ยป1-3~8 HEX HD (TO CYLINDER)

1

1803-3A-4-5-6-7-8- 1903-3A-4-5-6-7-8

(50.003) SCREW 3/8-16 X 1-1/2 HEX HD (TO CYLINDER)

1

-

(50.220) LOCKWASHER 5/16

1

1803-3A-4-5-6-7-8-19TH SERIES

(50.220) LOCKWASHER 3/8

1

1703-5

(50.003) SCREW 5/16-24 X 3/4 HEX HD (TO GEAR COVER)

1

-

(50.230) LOCKWASHER 5/16 SHAKEPROOF

1

1703-3A-5

(50.100) NUT 5/16-24

1

1703-5

(50.003) SCREW 5/16-18 X 7/8 HEX HD (TO GENERATOR)

1

1703-3A-5

(50.200) WASHER - PLAIN 5/16

1

4.07015 - SPACER, ADJUSTING STRAP SCREW
Part Number
Application
Note
QTY

120-120B-120C-138CD-1600-1-1A-2- 1700-1-1A-2-1800-R 1-1A

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6- 7-8

7-8

1

4.0702 - BRACKET, GENERATOR
Part Number
Application
Note
QTY

120-120A-120B-120BA-115C-1600

VOLT

1

120C-120CA-120CD- 138CD-1601-1A-1D-2-1700-1A-2

(USE WITH AUTO-LITE GENERATOR FOR 138CD

83

1703-3A-5

-

1

1800-1-1A-T1900-1900-1-1A

(6-17/32 LONG)

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6-7

-

1

T1900

(7-21/32 LONG)

1

1600

SPL 12 VOLT

1

120-120A-120B-120BA-120C-120CA- 12QCD-138CD-115C

(50.003) SCREW 5/16-I8 X 3/4 HEX HD

2

1600-1-1A-1D-2-1700-1-1A-2-1800-1 1A-3-3A-45-67-8

(50.003) SCREW 5/16-18 X 3/4 HEX HD

2

1900-1-1A-3-3A-4-5-6-7-8

(50.003) SCREW 5/16-18 X 3/4 HEX HD

2

-

(50.220) LOCKWASHER 5/16

2

1703-3A-5

(50.003) SCREW TO BRACKET 5/16-24 X 7/8 HEX

1

1703-3A-5

(50.003) SCREW TO BRACKET 5/16-24 X 1 HEX

1

1703-3A-5

(50.230) LOCKWASHER 5/16 SHAKEPROOF

2

T1900

(50.200) WASHER 5/16

X

4.07025 - SPACER, GENERATOR (TO BRACKET)
Part Number
Application
Note
QTY

T1900-1900

DELCO

1

4.0703 - REGULATOR, CURRENT AND VOLTAGE
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C

AUTO-LITE VRD-4005A

1

1601-1A-1D-2-1700-1-1A-2

AUTO-LITE VRD-4005A & 4001A

1

115C-1600-1700

DELCO

1

1703-3A-5

AUTO-LITE VRB-4002D

1

1800-1-1A

AUTO-LITE VRP-4201A 6 VOLT

1

1803-3A-4-5-6-7-8

AUTO-LITE VRP-4202A 6 VOLT

1

1600-1-1A-1D-2-1700-1-1A-2

AUTO-LITE VRF-4004A 12 VOLT

1

1703-3A-5

VOLT

1

1800-1

AUTO-LITE VRS-4002A 12 VOLT

1

1803-4-5-6-7-8

AUTO-LITE VRS-4003A 12 VOLT

1

1900

DELCO 1118202

1

T1900

AUTO-LITE #VRP-4002D

1

1900

AUTO-LITE VRP-4002D (USE WITH BODY T1482)

1

1900-1-1A-3-3A-4-5-6-7-8

AUTO-LITE #VRP-4002C

1

115C-1600-1-1A-1D-2-1700-1-1A-2

(50.300) SCREW #10 X 1/2 BINDING PARKER KALON

2

1703-3A-5-1800-1- 1A-3-3A-4-5-6-7-8-19TH SERIES

(50.300) SCREW #14 X 3/4 BINDING HD PARKER KALON - TYPE

3

4.0704 - STRAP, CURRENT AND VOLTAGE REGULATOR GROUND
Part Number
Application
Note
QTY

115C

(USE WITH AUTO-LITE VOLTAGE REGULATOR

1

4.0705 - BRUSH SET, GENERATOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

115C-120C-120CA-120CD-138CD

AUTO-LITE

1

115C-1600

DELCO

1

1601-1A-1D-2-1700-1-1A-2

AUTO-LITE

1

1703-3A-5-1800-1-1A-3-3A-4-5-6-7-8-19TH SERIES

AUTO-LITE

1

4.0706 - PULLEY, GENERATOR
Part Number
Application
Note
QTY

120-120A-120B-120BA

3-12 DIAMETER

1

120C-120CA-120CD-138CD

TAXICAB SERVICE

1

115C

TAXICAB SERVICE DELCO

1

SPEC1AL F0R 1700-1-1A-2

SPECIAL FOR 5 AUTO-LITE GENERATOR

1

4.0707 - GEARS & HOUSING ASSEMBLY, TACHOMETER DRIVING
Part Number
Application
Note
QTY

1700-1-1A-2

-

1

1703-3A-5

-

1

4.0708 - PIN, TACHOMETER DRIVING
Part Number
Application
Note
QTY

1700-1-1A-2-3-3A-5

-

1

4.07081 - GENERATOR ASSEMBLY
Part Number
Application
Note
QTY

1903-3A-4-5-6-7-8

AUTO-LITE #GEA-4802A 6 VOLT

1

1900-1-1A

AUTO-LITE #GDZ-4801F

1

1900

DELCO 1102682

1

T1900

-

1

1900

(USE WITH BODY T1482)

1

120-120A-120B-120BA

(50.003) SCREW 5/16-24 X 1 HEX HD

1

120- 120A-120B-120BA-120C-120CA-120CD- 138CD-115C-1600-1-1A-1D-2-1700-1- 1 A-2-1800-1-1A-3-3A-4-5-6-7-8

(50.003) SCREW 5/16-24 X 1-1/8 HEX HD 138CD-115C A- 2

2

120C -120CA-120CD-138CD-115C-1600-1-1A- 1D-2-1700-1-1A-2-1800-1-1A-3-3A -4-5-6-7-8-19TH SERIES

(50.003) SCREW 5/16-18 X 7/8 HEX HD. 1D-2

1

ALL MODELS

(50.003) SCREW 5/16-24 X 1-1/8 HEX HD

2

T1900

(50.003) SCREW 5/16-24 X 1-3/4 HEX HD

1

1900

(50.003) SCREW 5/16-24 X I-3/8 HEX HD

1

-

(50.200) WASHER 5/16 SPL

1

-

(50.220) LOCKWASHER 5/16

3

-

(50.100) TERMINAL NUT #12-24

2

-

(50.230) TERMINAL NUT LOCKWASHER #12

2

-

(50.100) NUT 5/16-24

3

4.0709 - ADAPTER, TACHOMETER
Part Number
Application
Note
QTY

1700-1-1A-2-3-3A-5

-

1

1700-1-1A-2-3-3A-5

(50.004) SCREW #8 164 32 X 1/2 FILL HD

4

4.0801 - ARMATURE, GENERATOR
Part Number
Application
Note
QTY

115C-1600

-

1

115C-1600-1900

LOCKWASHER

1

115C-1600-1900

NUT

1

1900

-

1

4.0802 - BALL BEARING, GENERATOR
Part Number
Application
Note
QTY

-

D.E

1

-

D.E

1

4.0803 - PLATE, BALL BEARING RETAINER (D.E.)
Part Number
Application
Note
QTY

115C-1600-1900

-

1

115C

SCREW

3

1600-1900

SCREW

3

115C1600

LOCKWASHER

3

4.0804 - GASKET, BALL BEARING RETAINER PLATE (D.E.)
Part Number
Application
Note
QTY

115C-1600-1900

-

1

4.0805 - BRUSH, GENERATOR (BRUSH SETA 4.07)
Part Number
Application
Note
QTY

115C-1600

MAIN

2

115C-1600

3RD

1

1900

MAIN

2

4.0806 - ARM, BRUSH
Part Number
Application
Note
QTY

115C-1600

-

3

115C-1600-1900

SPACE WASHER

3

1900

-

2

4.0807 - SCREW, BRUSH LEAD ATTACHING
Part Number
Application
Note
QTY

115C

-

3

1600-1900

-

3

115C-L600

LOCKWASHER

1

4.0808 - BRUSH PLATE, GENERATOR
Part Number
Application
Note
QTY

115C

-

1

1600 0LPPP

-

1

1900

-

3

1600-1900

ATTACHING SCREW

3

115C

LOCKWASHER

3

1600

LOCKWASHER

3

4.0809 - SPRING, BRUSH
Part Number
Application
Note
QTY

115C-1600

MAIN

2

-

3RD

1

1900

MAIN

1

4.0810 - BUSHING, GENERATOR (C.E.)
Part Number
Application
Note
QTY

115C-1600-1900

-

1

4.0811 - COVER BAND, COMMUTATOR
Part Number
Application
Note
QTY

115C

-

1

1600-1900

-

1

4.0812 - FRAME, COMMUTATOR END
Part Number
Application
Note
QTY

115C

-

1

1600-1900

-

1

4.0813 - SCREW, CONTROL UNIT GROUND LEAD
Part Number
Application
Note
QTY

115C

-

X

115C

LOCKWASHER

X

4.0814 - DOWEL PIN, GENERATOR
Part Number
Application
Note
QTY

-

C.E

1

-

D.E

1

4.0815 - COVER PLATE, END (C.E.)
Part Number
Application
Note
QTY

115C-1600-1900

-

1

115C

SCREW

3

1600

SCREW

3

1900

SCREW

3

115C-1600

LOCKWASHER

3

1900

LOCKWASHER

3

4.0816 - GASKET, END COVER PLATE (C.E.)
Part Number
Application
Note
QTY

115C-1600-1900

-

3

4.0817 - FRAME, DRIVE END
Part Number
Application
Note
QTY

115C

-

1

1600

-

1

1900

-

1

4.0818 - FAN, GENERATOR
Part Number
Application
Note
QTY

115C

-

1

1600-1900

-

1

4.0819 - FELT WASHER, GENERATOR (D.E.)
Part Number
Application
Note
QTY

115C-1600-1900

-

1

4.0820 - PLATE, FELT WASHER RETAINER (D.E.)
Part Number
Application
Note
QTY

115C-1600-1900

-

1

4.0821 - FIELD COIL, GENERATOR
Part Number
Application
Note
QTY

-

R.H

1

-

L.H

1

-

L.H

1

-

L.H

1

-

R.H

1

4.0822 - PLUG, OIL HOLE (C.E.)
Part Number
Application
Note
QTY

115C-1600-1900

-

1

4.0823 - OILER, GENERATOR
Part Number
Application
Note
QTY

-

C.E

1

-

D.E

1

4.0824 - OIL WICK, GENERATOR (C.E.)
Part Number
Application
Note
QTY

115C-1600-1900

-

1

4.0825 - POLE SHOE, GENERATOR
Part Number
Application
Note
QTY

115C

-

X

1600

-

1

1900

-

1

115C-1600

SCREW

1

4.0826 - PULLEY, GENERATOR
Part Number
Application
Note
QTY

115C

-

1

1600

-

1

1900

-

1

4.0827 - SCREW, GENERATOR (ON FIELD FRAME)
Part Number
Application
Note
QTY

1600

-

1

1600

LOCKWASHER

1

4.0828 - SPACE COLLAR, GENERATOR
Part Number
Application
Note
QTY

115C-1600-1900

OUTSIDE D.E

1

4.0829 - SPACE WASHER, GENERATOR
Part Number
Application
Note
QTY

115C-1600-1900

INSIDE D.E

1

-

-

-

8

4.0830 - CLAMP, TERMINAL
Part Number
Application
Note
QTY

115C

-

X

4.0831 - CLIP, TERMINAL (TO BRUSH)
Part Number
Application
Note
QTY

115C-1600

-

2

4.0832 - SCREW, TERMINAL
Part Number
Application
Note
QTY

115C

-

X

115C

LOCKWASHER

X

4.0833 - STUD T BUSHING, TERMINAL
Part Number
Application
Note
QTY

115C-1600

-

2

4.0834 - STUD & LEAD ASSEMBLY, TERMINAL
Part Number
Application
Note
QTY

115C-1600-1900

-

1

115C-1600

STUD INSULATING WASHER

2

115C-1600

STUD PLAIN WASHER

2

115C-1600-1900

STUD LOCKWASHER

2

115C-1600-1900

STUD NUT

2

4.0835 - THRU BOLT, GENERATOR
Part Number
Application
Note
QTY

115C-1600

-

2

1900

-

2

115C-1600

LOCKWASHER

2

1900

LOCKWASHER

2

4.0836 - WOODRUFF KEY, GENERATOR (D.E.)
Part Number
Application
Note
QTY

115C

-

1

1600

-

1

4.0837 - ARMATURE
Part Number
Application
Note
QTY

115C

-

X

1900

CURRENT

1

1900

VOLTAGE

1

115C

ATTACHING SCREW

X

115C

WASHER - PLAIN

X

115C

LOCKWASHER

X

115C

NUT

X

4.0838 - SPRING ARMATURE
Part Number
Application
Note
QTY

115C

-

X

1900

-

1

1900

-

1

4.0839 - COVER
Part Number
Application
Note
QTY

115C

-

X

1900

-

1

115C

COVER SCREW

X

115C

INSULATING WASHER

X

4.0840 - RESISTANCE
Part Number
Application
Note
QTY

-

-

X

-

(TO GROUND)

1

1900

(TO REGULATOR)

1

115C

ATTACHING CURRENTSCREW SUPERSEDES 141542

X

-

LOCKWASHER

X

4.0901 - FIELD COIL ASSEMBLY, (COMPLETE)
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2

-

1

1703-1703A-5

USE WITH GENERATOR WGC0-4803A 6 VOLT

1

1703-3A-5

USE WITH GENERATOR GC0-4807A 6 VOLT

1

1800-1-1A-3-3A-4-5-6-7-8- 1903-3A-4-5-6-7-8

6 VOLT

1

1900-1-1A

-

1

T1900

-

1

1703-3A-5

12 VOLT

1

1800-1-1A-3-3A-4-5-6-7-8

12 VOLT

1

4.0902 - FIELD COIL
Part Number
Application
Note
QTY

120-120A-120B-120BA

RIGHT

1

120C-120CA-120CD -138CD-115C-1601-1A-1D-2-1700-1-1A

RIGHT 6 VOLT. . 138CD-115C

1

1703-3A-5

USE WITH GENERATOR GC0-4803A RIGHT VOLT

1

1703-3A-5

USE WITH GENERATOR GCO-4803A RIGNT VOLT

1

1800-1-U-3-3A-4-5-6-7-8

RIGHT 6 VOLT

1

1600-1-1A-1D-2-1700-1-1A-2

RIGHT 12 VOLT

1

1703-3A-5

RIGHT 12 VOLT

1

1800-1-1A-3-3A-4-5-6-7-8

RIGHT 12 VOLT

1

120-120A-120B-120BA

LEFT (SUPERSEDES GAL-1007-L)

1

120C-120CA-120CD -138CD-115C-1601-160U-1D-2-1700-1 -1A-2

LEFT 6 VOLT

1

1703-3A-5

LEFT 6 VOLT

1

1800-1-1A-3-3A-4-5-6 -7-8-1903-3A-4-5-6-7-8

LEFT 6 VOLT

1

1600-1-1A-1D-2-1700-1-1A-2

LEFT 12 VOLT

1

1703-3A-5

LEFT 12 VOLT

1

1800-1-1A-3-3A-4-5-6-7-8

LEFT 12 VOLT

1

1903-3A-4-5-6-7-8

RIGHT

1

1900-1-1A

RIGHT

1

T1900

RIGHT

1

1900-1-1A

LEFT

1

T1900

LEFT

1

4.0903 - FIELD CONNECTION INSULATOR
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2-3-3A-5-1800-1-1A-3 -3A-4-5-6-7-8-19TH SERIES

-

1

4.0904 - INSULATING BUSHING
Part Number
Application
Note
QTY

120-120A-120B-120BA

(SUPERSEDES DG-42)

1

120C-120CA -120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2-3-3A-5-1800-1801 -1A-3-3A-4-5-S-7-8-19TH SERIES

(SUPERSEDES GAA-31)

1

120C-120CA -120CD-138CD-115C-1601-1A-1D-2 17001 1A23-3A-5 180011801A3 -3A-4-5-6-7-8-19TH SERIES

(SUPERSEDES GBP-541)

1

T1900

-

2

4.0906 - LEAD ASSEMBLY
Part Number
Application
Note
QTY

120-120A-120B-120BA

(SUPERSEDES GAL-170)

1

-138CD-115C-1601-1A-1D-2-1700-1-1A -2-3-3A-5

(SUPERSEDES GBJ-3D)

1

1800-1-1A-3-3A-4-5-6-7-S-19TH SERIES

6 VOLT

1

1800-1-1A-3-3A-4-5-6-7-8

12 VOLT

1

4.0907 - PIN, DOWEL
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2-3-3A-5-1800-1-1A-3 -3A-4-5-6-7-8-19TH SERIES

-

2

4.0908 - POLE PIECE
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

2

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2

-

2

1703-3A-5

-

2

1800-1-1A-3-3A-4-5-6-7-8

6 VOLT

2

1800-1-1A-3-3A-4-5-6-7-8

12 VOLT

2

120-120A-120B-120BA-120C-120CA- 120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2

-

2

1703-3A-5

-

2

1800-1-1A-3-3A-4-5-6-7-8 1903-3A-4-5-6-7-8

6 VOLT

2

1800-1-U-3-3A-4-5-6-7-8

12 VOLT

2

1900-1-1A

-

2

T1900

-

2

4.09085 - SCREW, POLE PIECE
Part Number
Application
Note
QTY

1900-1-1A

-

2

T1900

-

2

4.0909 - TERMINAL
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2

-

1

120-120A-120B -120BA-120C-120CA-120CD-138CD-115C -1601-1A-1D-2-1700-1-1 A-2-3-3A-5 1800-1-1A-3-3A-4-5-6-7-8-19TH SERIES

(SUPERSEDES X-1425)

1

120-120A-120B-120BA

-

2

120B-120BA

-

1

1703-5A-5

-

1

4.0910 - TERMINAL POST
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-1D-2-1700-1-1A

-

1

120C-120CA- 120CD-138CD-115C-1601-1A-1D-2- 1700-1-U-2-3-3A-5-1800-1-1A-3 -3A-4-5-6-7-8

(SUPERSEDES GCE-27) 6 VOLT

1

1800-1-1A-3-3A-4-5-6-7-8

-

1

1800-1-1A-3-5A-4-5-6-7-8

12 VOLT

1

19TH SERIES

(FIELD COIL)

1

19TH SERIES

(LEAD ASSEMBLY)

1

T1900

(FOR LEAD ASSEMBLY)

1

4.0911 - TERMINAL POST INSULATION
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601- 1A-1D-2-1700-1-1A-2-3-3A-5

(SUPERSEDES GBW-33)

1

120C-120CA-120CD-138CD-115C -1601-1A-1D-2-1700-1-1A-2-3-3A 19TH SERIES

TOP

1

120C- 120CA-120CD-138CD-115C-1601-U-1D -2-1700-1-1A-2-3-3A-5

BOTTOM (SUPERSEDES GAA-30)

1

1800-1-1A-3-3A-4-5-6-7-8-19TH SERIES

BOTTOM 6 VOLT

1

1800-1-1A-3-3A-4-5678

BOTTOM 12 VOLT

1

T1900

BOTTOM

1

4.0912 - FRAME SCREW
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

2

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2

-

2

1703-3A-5

-

2

1800-L-1A-3-3A-4-5-6-7-8-19TH SERIES

-

2

4.09121 - SCREW IF 10-32 X 5/16 RND HD
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2-3-3A-5-1800-1 -1A-3-3A-4-5-6-7-8-19TH SERIES

-

8

4.09122 - WASHER #10 - PLAIN
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2-1800-1-1A-3 -3A-4-5-6-7-8-19TH SERIES

-

1

1703-3A-5

-

1

4.09123 - WASHER 1/4 PLAIN
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-1D-2-1800-1-1A -3-3A-4-5-6-7-8

-

1

19TH

-

2

4.09124 - LOCKWASHER 1/4
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

2

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1A-2-3-3A-5-1800-1 -1A-3-3A-4-5-6-7-8-19TH SERIES

-

2

4.09125 - LOCKWASHER #14
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-1601-1A-1D -2-1700-1-1A-2-3-3A-5-1800-1-1A-3 -3A-4-5-6-7-8-19TH SERIES

-

2

4.09126 - LOCKWASHER #10
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2-3-3A-5-1800-1 -1A-3-3A-4-5-6-7-8-19TH SERIES

-

2

4.09127 - NUT #14-24 HEX
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2-3-3A-5-1800-1 -1A-3-3A-4-5-6-7-8-19TH SERIES

-

X

4.09128 - NUT #10-32 HEX
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601- 1A-1D-2-1700-1-1A-2-3-3A-5-1800- 1-1A-33A-4-56-7-8

-

X

19TH SERIES

-

X

4.0915 - ABSORBENT BRONZE BEARING
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA 120CD-138CD-115C-1601-1A-1D-2-1700 1-1A-2-33A-5-1800-1-1A-3-3A-4-56 -7-8-1900-1-1A-3-3A-4-5-6-7-8

-

1

4.09155 - BEARING, BALL (#203)
Part Number
Application
Note
QTY

T1900

-

1

T1900

RETAINING SCREW

1

T1900

RETAINING WASHER

1

4.0916 - BRUSH SET
Part Number
Application
Note
QTY

120-120A-120B-120BA

(4.0705) (SUPERSEDES GAR-1012 & 1013) (SEE 330565)

3

120C-120CA-120CD-138CD-115C

(4.0705) (SUPERSEDES GCJ-1012-1013) (SEE 341221)

1

1601-U-1D-2-1700-1-1A-2

(4.0705) (SUPERSEDES GCJ-2U12-S) (SEE 341222)

1

SEE 341223 1703-3A-5-1800-1 -1A-3-3A-4--6-7-8-1900-1-1A 33A45-678

(4.0705) (SEE 341223)

1

T1900

(4.0705)

1

4.0917 - BRUSH ARM
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C -1601-1A-1D-2-1700-1-1A-2-3- 3A-5-1800-1-1A-3-3A-4-5-6-7- 8-1900-1-1A-3-3A-4-5-6-7-8

-

3

T1900

-

2

4.0918 - 3RD BRUSH PLATE ASSEMBLY
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C -1601-1A-1D-2-1700-1-1A-2

-

1

4.0919 - 3RD BRUSH HOLDER PLATE ASSEMBLY
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

4.0920 - 3RD BRUSH PLATE RETAINING SPRING
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

2

-120C-120CA-120CD-138CD-115C- 1601-1A-1D-2-1700-1-U-2

-

1

4.0921 - BRUSH SPRING
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C- 1601-1A-1D-2-1700-1-1A-2-3- 3A5-180011A3-3A-4-5-67- 8-1900-1-1A-3-3A-4-5-6-7-8

-

2

T1900

-

2

4.0922 - COMMUTATOR END PLATE ASSEMBLY
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C

-

1

1601-1A-1D-2-1700-1-1A-2

USE WITH GENERATOR #GCJ-4807A

1

1700-1-1A-2

USE WITH GENERATOR GCJ-4810A

1

1800-1-1A-3-3A-4-5-6-7-8

6 VOLT

1

-

12 VOLT

1

4.0923 - C.E. PLATE PART ASSEMBLY
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-115C

-

1

1700-1-1A-2

USE WITH GENERATOR VGCJ-4810

1

1601-U-1D-2-1700-1-1A-2

USE WITH GENERATOR AGCJ-4807

1

1703-3A-5

USE WITH GENERATOR #GC0-4803A 4807A

1

1703-3A-5

USE WITH GENERATOR #GCO-4806A 4808A

1

1800-1-1A-3-3A-4-5-6-7-8-1903- 3A 4-5-6-7-8

6 VOLT

1

1800-1-1A-3-3A-4-5-6-7-8

12 VOLT

1

1900-1-1A

-

1

T1900

-

1

4.0924 - C. E. CAP COVER
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-115C

-

1

1601-1A-1D-2-1700-1-1A-2

WITH GENERATOR #GCJ-4807-A (SUPERSEDES GBW-30)

1

1700-1-1A-2-3-3A-5

WITH GENERATOR GCJ-4810-A

1

1703-3A-5

WITH GENERATOR GC0-4803A & 4807A

1

1703-3A-5

WITH GENERATOR GC0-4806A & 4808A

1

1800-1-1A-3-3A-4-5-6-7-8-1900-1 -1A-3-3A-4-5-6-7-8

-

1

T1900

-

1

4.09245 - WASHER, FELT
Part Number
Application
Note
QTY

1900

-

1

4.0925 - GASKET
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-115C

-

1

1700-1-1A-2

USE WITH GENERAGOR GCJ-4810A

1

1601-1A-1D-2-1700-1-1A-2

USE WITH GENERATOR GCJ-4807A (SUPERSEDES GBW-31)

1

1703-3A-5

USE WITH GENERATOR WGC0-4806A 4808A

1

1703-3A-5

USE WITH GENERATOR #GCO-4803A 4807A

1

1800-1-1A-3-3A-4-5-6-7-8-1900- 1-1A-3-3A-4-5-6-7-8

-

1

T1900

-

1

4.0926 - OIL GUARD
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C

-

1

1601-1A-1D-2-1700-1-1A-2-3-3A-5 -1800-1-1A-3-3A-4-5-6-7-8-1900- 1-1A-3-3A-4-5-6-7-8

-

1

T1900

(FLAT)

1

4.0927 - OILER
Part Number
Application
Note
QTY

14 PRESS IN TYPE 120-120A-120B-120BA-120C-120CA- 120CD-138CD-115C-1705-3A-5-T1900

1/4 PRESS IN TYPE

1

4.0928 - OIL RETAINING GASKET
Part Number
Application
Note
QTY

1601-1A-1D-2-1700-1-1A-2-3-3A-5 -1800-1-1A3 1-1A-3-3A-4-5-6-7-8

-

1

4.0929 - OIL WICK
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA -120CD-138CD-115C-1601-1A-1D-2- 1700-1-1A-2-5-3A-5-1800-1-1A-3-3A -4-5-6-7-8-1900-1-1A-3-3A-4-5-6-7

-

1

4.0930 - OIL WICK COVER
Part Number
Application
Note
QTY

120-120A-120B-120BA-120C-120CA- 120CD-138CD-115C-1601-1A-1D-2 -1700-1-1A-2-1800-1-1A-3-3A-4-5- 6-7-8-1900-1-1A-3-3A-4-5-6-7-8

6-7-8

1

1703-3A-5

-

1

4.09301 - SCREW #8-32 X 7/16 RND HD
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

2

4.09302 - SCREW #8-32 X 1/4 RND HD
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

X

120C-120CA-120CD-138CD-115C-170 -3A-5-1800-1-U-3-3A-4-5-6-7-8- 19TH SERIES

3A-5

X

4.09303 - SCREW #10-32 X 3/8 RND HD
Part Number
Application
Note
QTY

120C-120CA-120CD-138CD-115C-1601 -1A-1D-2-1700-1-1A-2

-

X

4.09304 - SCREW #8-32 X 1/4 BINDING HD
Part Number
Application
Note
QTY

1601-1A-1D-2-1700-1-1A-2

-

X

4.09305 - SCREW #10-32 X 5/16 FILL HD
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

X

4.09306 - SCREW #8-32 X 5/16 FILL HD
Part Number
Application
Note
QTY

120 THRU 19TH SERIES

-

X

1703-3A-5

-

X

4.09307 - WASHER #10
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

3

4.09308 - LOCKWASHER #8
Part Number
Application
Note
QTY

120-120A-120B-120BA-1601-1A-1D-2 1700-1-1A-2-3-3A-5-1800-1-1A-3-3A -4-5-6-7-8-19TH SERIES

-

X

120C-120CA-120CD-138CD-115C-1601 1A-1D-2-1700-1-1A-2-3-3A-5-1800-1 -1A-3-3A-4-5-6-7-8-19TH SERIES

-

X

4.0935 - ARMATURE ASSEMBLY
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-115C

-

1

1601-1A-16 01D-2-1700-1-1A-2

USE WITH GENERATOR #GCJ-4807A 6 VOLT

1

1700-1-1701A-2

USE WITH GENERATOR #GCJ-4810A 6 VOLT

1

1703-3A-5

USE WITH GENERATOR #GCO-4803A 4807A

1

1703-3A-5

USE WITH GENERATOR #GC0-4806A 4808A

1

1800-1-1A-3-3A-4-5-678

6 VOLT

1

1600-1-1A-1D-2-1700-1-1A-2

12 VOLT

1

1800-1-1A-3-3A-4-5-6-7-8

12 VOLT

1

1900-1-1A-3-3A-4-5-6-7-8

-

1

T1900

-

1

120-120A-120B-120BA- 120C-120CA-120CD-138CD-115C-1601- 1A-1D-2-1700-1-1A-2-3-3A-5-1800- L-1A-5-3A-4-5-6-7-8-19TH SERIES

LOCKWASHER

1

120-120A-120B-120BA-120C- 120CA-120CD-138CD-115C-1601-1A-1D- 2-1700-1-1A-2-1800-1-1A-3-3A-4-5-6 -7-8-19TH SERIES

NUT

1

1703-3A-5

NUT

1

4.0936 - CLUTCH
Part Number
Application
Note
QTY

1700-1-1A-2

USE WITH GENERATOR #GCJ-4810A

1

1703-3A-5

USE WITH GENERATOR #GCO-4806A 4808A

1

4.0937 - DRIVE PULLEY
Part Number
Application
Note
QTY

120-120A-120B-120BA

-

1

120C-120CA-120CD-138CD-115C

-

1

1601-1A-1D-2-1700-1-1A-2- 1800-1-1A-1900-1-1A

6 VOLT

1

1703-3A-5

-

1

1803-3A-4-5-6-7-8-1903-3A-4-5-6-7

-

1

T1900

-

1

1600-1-1A-1D-2-1700-1-1A-2

12 VOLT

1

4.0938 - FELT WASHER RETAINER
Part Number
Application
Note
QTY

120

-

1

4.0939 - SNAP RING
Part Number
Application
Note
QTY

120

-

1

4.0940 - WOODRUFF KEY
Part Number
Application
Note
QTY

120

-

1

T1900

-

1

4.0941 - DRIVE END HEAD ASSEMBLY
Part Number
Application
Note
QTY

120-120A

-

1

120B-120BA

(SUPERSEDES GBJ-1003-D)

1

120C-120CA-120CD-138CD-115C

-

1

1601-1A-1D-2-1700-1-1A-2

6 VOLT

1

1705-3A-5

-

1

1800-1-1A

6 VOLT

1

1803-3A-4-5-6-7-8 -1903-3A-4-5-6-7-8

6 VOLT

1

1600-1-1A-1D-2-1700-LR1A-

12 VOLT

1

1800-1-1A

12 VOLT

1

1803-3A-4-5-6-7-8

12 VOLT

1

1900-1-1A

-

1

T1900

-

1

4.0942 - D.E. HEAD
Part Number